This Catalogue is applicable to 250SR 2022~2023

Kindly refer to the color symbol representing each variant

® cFmOoTOo

Ghost grey 2023 @ Lava orange 2022

e

*Commonalities of model 250sr 2022 onwards*

_

=

*With Dashboard Switch on left handlebar*
Those without are model 2020~2021



FOO AN LEM{4  ENGINE FITTINGS
R ZSHHHENGINE FITTINGS
Item No. Parts Number Parts Name(EN) Qty Remark(s)
01 0010-013009-0010 BOLT M6x40 2
02 0DMO0-014100 REAR COVER ASSY, LH 1
1

03

0010-023010-0010

BOLT M6x20




FO1 #i8 LOCKKIT
FO18i.A 5 R/LOCK ASSY 5

i
I

Item Ng. Parts Number Parts Name(EN) Qty Remark(s)

01 6KMV-011000-B001 LOCK KITS 1

02  |6KJ0-010001 BOLT 2

03 30102-050025900 INNER HEX SCREW M5x25 3

04 30102-050008900 INNER HEX SCREW M5x8 2

05 30105-050012410 SCREW M5x12 2

06 30006-060012870 BOLT M6x12 2

07 6KM#-010010-8000 SEAT CABLE 1




Ne==nR
FO2-A E/F8§ MUFFLER
F02 5% 5 B/MUFFLER COMP
A
Item Ng. Parts Number Parts Name(EN) Qty Remark(s)
01 |eKM0-020010 SEAL WASHER, EXHAUST PORT 1
02 |[8010-020001 NUT M8, MUFFLER JOINT 2
03  |6KM#-021000-8001 MUFFLER ASSY 1 e e
03  |6KMV-021000-D100 MUFFLER ASSY 1 C ®-o
04  |30006-080035810 BOLT M8x35 2
05  |A000-020005 BUSHING 4
2

06

A000-020004

DAMPER, MUFFLER




FO3-1 ZZE FRAME

FOt-




Item Nq. Parts Number Parts Name(EN) Qty Remark(s)
01  |6KMV-031000-8701-01-0VG0O FRAME ASSY (NEBULA WHITE+ELECTROPHORESIS BLACK) !
01  |6KMV-031000-8701-01-0BP00 FRAME ASSY (MAUD SPIRIT BLACK) 1
03  |30902-0401320 BLIND RIVET 4x13 2
04  |6KMO0-140107 BOLT M8 4
05  [30204-102810 NUT M10x1.25 1
06  |6KM0-030006-1B200 RH MOUNTING BRACKET, ENGINE (MATTE BLACK) 1
07  |6KMO0-030005-1B200 LH MOUNTING BRACKET, ENGINE (MATTE BLACK) 1
08  |30006-102110110 BOLT M10x1.25x110 1
09  |30006-060012870 BOLT M6x12 17
10  [30006-060025810 BOLT M6x25 2
11  [6KM#-030400-8001-0B200 FRONT BRACKET (ELECTROPHORESIS BLACK) 1
12 [6KM0-030310-0B200 SIDE BRACKET ASSY (MATTE BLACK) 1
13 [6090-030006 SPRING, SIDE STAND 1
14 [30208-102010 NUT M10x1.25 1
15  [6KMV-030006-8500 BOLT, SIDE BRACKET 1
16  [6KJ0-030503 RUBBER PLUG 2
17  [30006-080090810 BOLT M8x90 1
18  [30204-080810 NUT M8 1
20  |A000-040302 RUBBER DAMPER 3
21 |6KM0-030050-0B200 ABS BRACKET (MATTE BLACK) 1
22 |8010-000004 BOLT M6x14 2
23 |6KM0-030100-2B200 REAR MOUNTING ASSY,FUEL TANK (MATTE BLACK) 1
24 |8080-040064 DAMPER, FRONT FENDER 1
25  |5BY0-040010 RUBBER SLEEVE 1
26  |30006-080045810 BOLT M8x45 4
27  |6KJ0-030601-0BPOO BRACKET, REAR LICENSE (MAUD SPIRIT BLACK) 1
28  |6NT1-030100-0BP00 BRACKET, REAR FENDER (MAUD SPIRIT BLACK) 1
29  |6KM#-030110-8000-0BP00 BRAKCET, REAR LICENSE (MAUD SPIRIT BLACK) 1
30  |6KM#-030040-8002-0B200 LH BRACKET, DEFLECTOR (ELECTROPHORESIS BLACK) 1
31  |6KM#-030050-8002-0B200 RH BRACKET, DEFLECTOR (ELECTROPHORESIS BLACK) 1
2

32

30206-080510

NUT M8




FO03-2 T#4#F GEARSHIFT LEVER
ZFRYHGEARSHIFT LEVER |
Item No. Parts Number Parts Name(EN) Qty Remark(s)
01 6KM#-140700-8000 GEARSHIFT PEDAL 1
02 6NQ#-000206-6001 BOLT M6x16 1
03 30303-060112 WASHER 6 1
04 A000-080006-10000 WASHER (7x24x1.6) 1




FO4-1-A-V2  ¥BRMAE1({U3R-TFT)  PLASTICS1(DASHBOARD-TFT)

FO4-13884%  /PLASTICS 1




Item No. Parts Number Parts Name(EN) Qty Remark(s)

01 6KMV-040002-8500 WINDSHIELD 1
02 6KM#-040003-8001 DECO PART, UPPER GUARD 1
03 6KM#-040001-8001-0VF0O0 UPPER GUARD, HEADLIGHT (MERCURY GREY) 1 SILVER COLOR @ -
03 6KM#-040001-8001-0VEQO UPPER GUARD, HEADLIGHT (NEBULA WHITE) 1 FOR WHITE BIKE S,
03 6KM#-040001-8001-0YD0OO UPPER GUARD, HEADLIGHT ((LAVA ORANGE) 1 FOR ORANGE BIKE &
03 6KM#-040001-8001-0BUOO UPPER GUARD, HEADLIGHT (MIST SILVER BLACK) 1 FOR BLACK BIKE 2023 e
03 6KM#-040001-8001-0RQ00 UPPER GUARD, HEADLIGHT (AUSTIN PINK) 1 FOR MIAMI BLUE 2023 o
04 6KM#-040005-8002-0BM0OO LH GUARD, HEADLIGHT (NEBULA BLACK) 1 FOR BLACK BIKE 2022 -
04 6KM#-040005-8003-0VEQO LH GUARD, HEADLIGHT (NEBULA WHITE) 1 FOR WHITE BIKE [
04 6KM#-040005-8003-0YD0O0O LH GUARD, HEADLIGHT (LAVA ORANGE) 1 FOR ORANGE BIKE &
04 6KM#-040005-8003-0H900 LH GUARD, HEADLIGHT (GHOST GREY) 1 FOR GREY BIKE 2023 @
04 6KM#-040005-8003-0HCO0 LH GUARD, HEADLIGHT (VELOCITY GREY) 1 FOR BLACK BIKE 2023 ()
04 6KM#-040005-8003-0FG0O0 LH GUARD, HEADLIGHT (MIAMI BLUE) 1 FOR MIAMI BLUE 2023 )
05 6KM#-040006-8003-0BM0OO RH GUARD, HEADLIGHT (NEBULA BLACK) 1 FOR BLACK BIKE 2022 -
05 6KM#-040006-8003-0VEOQO RH GUARD, HEADLIGHT (NEBULA WHITE) 1 FOR WHITE BIKE &
05 6KM#-040006-8003-0YD0O0O RH GUARD, HEADLIGHT (LAVA ORANGE) 1 FOR ORANGE BIKE e
05 6KM#-040006-8003-0H900 RH GUARD, HEADLIGHT (GHOST GREY) 1 FOR GREY BIKE 2023 @
05 6KM#-040006-8003-0HCO0 RH GUARD, HEADLIGHT (VELOCITY GREY) 1 FOR BLACK BIKE 2023 ()
05 6KM#-040006-8003-0FG0O0 RH GUARD, HEADLIGHT (MIAMI BLUE) 1 FOR MIAMI BLUE 2023 ',
06 6KM#-040004-8001 LOWER DECO PART, HEADLIGHT 1
07 6KM#-040009-8101 DASHBOARD GUARD 1
08 6KM#-040007-8001 LH FRONT DEFLECTOR, HEADLIGHT 1
09 6KM#-040008-8001 RH FRONT DEFLECTOR, HEADLIGHT 1
10 6KM#-040043-8001 LH REAR DEFLECTOR 1 1
11 6KM#-040044-8001 RH REAR DEFLECTOR 1 1
12 6KM#-040070-8000 DECO PART ASSY, DASHBOARD GUARD 1
13 6KM#-040065-8001 RH VENTILATION PIPE, DASHBOARD GUARD 1
14 6KM#-040064-8001 RH VENTILATION HOSE, DASHBOARD GUARD 1

3

15

30118-420095010

SELF-TAPPING SCREW ST4.2x9.5




Item No.

Parts Number

Parts Name(EN) Qty Remark(s)
16 30110-421130010 SELF-TAPPING SCREW ST4.2x13 11
17 8010-000002 CLAMP ST4.2 2
18 6KM#-190001-8000 DECO PLATE, WINDSHIELD 1
19 A000-040302 RUBBER DAMPER 6
20 9060-040310 PLASTIC CLIPS 4
21 6KM#-040702-8000 INNER HEX SCREW M6x12 2




F04-2-V2

¥BEMA2  PLASTICS2

FO4-2388H T /PLASTICS 11




Item Nq. Parts Number Parts Name(EN) Qty Remark(s)

01 6KM#-040032-8001 DECO RING, IGNITION LOCK 1

02 6KMV-040029-8002 FRONT GUARD, FUEL TANK 1

03 6KMV-040027-8004-0YFOO0 LH GUARD, FUEL TANK (LAVA ORANGE+NEW ROYAL BLUE) 1 Lava orange 2022 (=)
03 6KMV-040027-8004-0BMOO LH GUARD, FUEL TANK (NEBULA BLACK) Nebula black 2022 -
03 6KMV-040027-8004-0VEOQO LH GUARD, FUEL TANK (NEBULA WHITE) 1 Nebula white 2022 &
03 6KMV-040027-8004-0H900 LH GUARD, FUEL TANK (GHOST GREY) 1 Grey bike 2023 @
03 6KMV-040027-8004-0HCO00 LH GUARD, FUEL TANK (VELOCITY GREY) 1 Black bike 2023 e
03 6KMV-040027-8004-0FGO0 LH GUARD, FUEL TANK (MIAMI BLUE) 1 Miami blue 2023 )
04 30110-421130010 SELF-TAPPING SCREW ST4.2x13 7

05  |9060-040310 PLASTIC CLIPS 4

06 6KMV-040028-8004-0YFOO0 RH GUARD, FUEL TANK (LAVA ORANGE+NEW ROYAL BLUE) 1 Lava orange 2022 o
06 6KM#-040028-8002-0BM0OO RH GUARD, FUEL TANK (NEBULA BLACK) Nebula black 2022 -
06 6KMV-040028-8004-0VEOQO RH GUARD, FUEL TANK (NEBULA WHITE) 1 Nebula white 2022 -
06 6KMV-040028-8004-0H900 RH GUARD, FUEL TANK (GHOST GREY) 1 Grey bike 2023 @
06 6KMV-040028-8004-0HCO00 RH GUARD, FUEL TANK (VELOCITY GREY) 1 Black Bike 2023 e
06 6KMV-040028-8004-0FG0O0 RH GUARD, FUEL TANK (MIAMI BLUE) 1 Miami blue 2023 )
07 6KMV-040031-8004-0YFOO0 REAR GUARD, FUEL TANK (NEW ROYAL BLUE) 1 Lava oange 2022 (=)
07 6KMV-040031-8004-0BMOO REAR GUARD, FUEL TANK (NEBULA BLACK) 1 Nebula black 2022 -
07 6KMV-040031-8004-0VEOQO REAR GUARD, FUEL TANK (NEBULA WHITE) 1 Nebula white 2022 -
07 6KMV-040031-8004-0H900 REAR GUARD, FUEL TANK (GHOST GREY) 1 Grey bike 2023 \@
07 6KMV-040031-8004-0HCO00 REAR GUARD, FUEL TANK (VELOCITY GREY) 1 Black Bike 2023 (]
07 6KMV-040031-8004-0FG0O0 REAR GUARD, FUEL TANK (MIAMI BLUE) 1 Miami blue 2023 o
08 6KM#-040082-8000 SCREW KIT M5 2

09 6KM#-040073-8000 HEAT INSULATOR, FUEL TANK LH FRONT PANEL 1

10 6KM#-040074-8000 HEAT INSULATOR, FUEL TANK RH FRONT PANEL 1

11 6WWYV-047001-5000 INNER HEX SCREW M6x25 1

12 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET 1




FO4-3  #B%M43  PLASTICS3

F04-3% AL TII/PLASTICSII T

15




Item Nq. Parts Number Parts Name(EN) Qty Remark(s)
01 6KM#-040024-8002 RH FRONT INNER PANEL 1
02 6KMV-040023-8700 LH FRONT INNER PANEL 1
03 6KM#-040025-8001 FRONT LOWER FENDER 1
04 6KM#-040015-8003-0BM0OO FRONT LH PANEL (NEBULA BLACK) 1 Black bike 22&23 - &
04 6KM#-040015-8003-0VEQO FRONT LH PANEL (NEBULA WHITE) 1 Nebula white 2022 -
04 6KM#-040015-8003-0YFO00 FRONT LH PANEL (LAVA ORANGE +ROYAL BLUE) 1 Lava orange 2022 e
04 6KM#-040015-8003-0H900 FRONT LH PANEL (GHOST GREY) 1 Grey bike 2023 @
04 6KM#-040015-8003-0FHO0 FRONT LH PANEL (MIAMI BLUE+TWILIGHT BLUE) 1 Miami blue 2023 o
05 6KMV-040026-8004-0B600 LOWER GUARD, ENGINE (CARBON WRAP) 1
05 6KMV-040026-8004-0ETO0 LOWER GUARD, ENGINE (TWILIGHT BLUE) 1
06 6KMV-040016-8003-0BMO0O FRONT RH PANEL (NEBULA BLACK) 1 Black bike 22&23 - a
06 6KM#-040016-8002-0VEOQO FRONT RH PANEL (NEBULA WHITE) 1 Nebula white 2022 &
06 6KMV-040016-8003-0YFO0 FRONT RH PANEL (LAVA ORANGE+NEW ROYAL BLUE) 1 Lava orange 2022 =
06 6KMV-040016-8003-0H900 FRONT RH PANEL (GHOST GREY) 1 Grey bike 2023 @
06 6KMV-040016-8003-0FHO0 FRONT RH PANEL (MIAMI BLUE) 1 Miami blue 2023 o
07 6KM#-040056-8001 LH CUSHION BLOCK, FRAME 1
08 6KM#-040057-8001 RH CUSHION BLOCK, FRAME 1
09 6KM#-040058-8001 FILLING CAP 1
10 30110-421130010 SELF-TAPPING SCREW ST4.2x13 9
11 6KM#-040702-8000 INNER HEX SCREW M6x12 4
12 8010-000002 CLAMP ST4.2 5
13 6KM#-040081-8000-M1 NUT CLIP M5 2
14 6NQ#-000205-6001 MOUNTING SCREW, CHAIN GUARD 4
15 A000-040302 RUBBER DAMPER 2
16 6090-040302 RUBBER DAMPER 6
17 [6090-040303 BUSHING 6

1

18

6KMO0-043701

DECO COVER, CANISTER




FO4-4-V2  ¥E%l444  PLASTICS4

FO4-4g] P/PLASTICS P




Item Nq. Parts Number Parts Name(EN) Qty Remark(s)
01  |6KMV-040014-8003-0B600 UPPER DECO PLATE, FRONT RH PANEL (CARBON WRAP) g g s e
01  |6KMV-040014-8003-0FGOO UPPER DECO PLATE, FRONT RH PANEL (MIAMI BLUE) 1 for Miami blue bike only e
02  |30110-421130010 SELF-TAPPING SCREW ST4.2x13 13
03  |6KMV-040018-8003 INNER DECO PLATE, FRONT RH PANEL 1
04  |6KM#-040022-8003-0B800 RH FRONT PANEL, FUEL TANK (MATTE PEARL BLACK) 1 Nebula black -
04  |6KM#-040022-8003-0BMOO RH FRONT PANEL, FUEL TANK (NEBULA BLACK) 1 Ghost Grey, Black 2023 @& &
04  |6KM#-040022-8003-0EPO0 RH FRONT PANEL, FUEL TANK (TURQUOISE BLUE) 1 Nebula white o
04  |6KMV-040022-8006-0ECO0 RH FRONT PANEL, FUEL TANK (NEW ROYAL BLUE) 1 Lava orange e
04 |6KMV-040022-8006-0FGOO RH FRONT PANEL, FUEL TANK (MIAMI BLUE) 1 Miami blue o
05  |5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET 4
06  |6KMO0-120010 T-TYPE BUSHING ASSY 4
07  |6KM#-040081-8000-M1 NUT CLIP M5 4
08  |A000-040302 RUBBER DAMPER 6
09  |30006-060025810 BOLT M6x25 4
10  [6KMV-040033-8700 BRACKET, T-BOX 1
11  [6KM#-040021-8003-0B800 LH FRONT PANEL, FUEL TANK (MATTE PEARL BLACK) 1 Nebula black 2022 -
11  [6KM#-040021-8003-0BMOO LH FRONT PANEL, FUEL TANK (NEBULA BLACK) 1 Ghost Grey & Black 2023 & @
11  [6KM#-040021-8003-0EPO0 LH FRONT PANEL, FUEL TANK (TURQUOISE BLUE) 1 Nebula white 2022 o
11  [6KMV-040021-8006-0EC00 LH FRONT PANEL, FUEL TANK (ORANGE) 1 Lava orange 2022 ()
11 |6KMV-040021-8006-0FG00 IH FRONT PANEL, FUEL TANK (MIAMI BLUE) 1 Miami blue S
12 [6KM#-040017-8002 INNER DECO PLATE, FRONT LH PANEL 1
13 |6KMV-040013-8003-0B600 UPPER DECO PLATE, FRONT LH PANEL (CARBON WRAP) 1 e o™ e
13 |6KMV-040013-8003-0FG00 UPPER DECO PLATE, FRONT LH PANEL (MIAMI BLUE) 1 for Miami blue bike only &
14  [6KMV-040059-8004-0BMOO SERVICE COVER, OIL FILTER (NEBULA BLACK) 1 - a
14  [6KMV-040059-8004-0VE0O SERVICE COVER, OIL FILTER (NEBULA WHITE) 1 Nebula white 2022 -
14  [6KMV-040059-8004-0EC00 SERVICE COVER, OIL FILTER (NEW ROYAL BLUE) 1 Lava ORANGE 2022 ()
14 |6KMV-040059-8004-0H900 SERVICE COVER, OIL FILTER (GHOST GREY) 1 Ghost grey S
14  |6KMV-040059-8004-0ET00 SERVICE COVER, OIL FILTER (TWILIGHT BLUE) 1 Miami blue e
15  [6KM#-040082-8000 SCREW KIT M5 1

2

16

30110-420130070

SELF-TAPPING SCREW ST4.2x13-C-H




Item Nq. Parts Number Parts Name(EN) Qty Remark(s)
17 6WWV-046901-5000 INNER HEX SCREW M6x20 2
18 6090-040303 BUSHING 2

2

19

6090-040302

RUBBER DAMPER




PLASTICS5

EBEMES

FO4-5

FO4-53 £L44 VI/PLASTICS VI




Item Nag. Parts Number Parts Name(EN) Qty Remark(s)
01 [30102-060012870 SCREW 6
02  |6KM#-040036-8001 RH MIDDLE DECO COVER 1
03  |6KM#-040042-8002-0B800 RH PANEL (MATTE PEARL BLACK) 1 |Nebula black 2022 -
03  |6KM#-040042-8002-0BMOO RH PANEL (NEBULA BLACK) ! ggg? Crey&Black o @
03  |6KM#-040042-8002-0EP0O RH PANEL (TURQUOISE BLUE) 1 |Nebula white 2022 o
03  |6KM#-040042-8002-0EC00 RH PANEL (ROYAL NAVY BLUE) 1 |Lavaorange =
03  |6KM#-040042-8002-0FGOO RH PANEL (MIAMI BLUE) 1 |Miami blue S
04  |9060-040310 PLASTIC CLIPS 2
05  [30006-060025810 BOLT M6x25 2
06  |5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET 2
07  |6KM#-130105-8001 RH DECO PLATE, FRONT SEAT 1
08  [30110-421130010 SELF-TAPPING SCREW ST4.2x13 6
09  |6KMV-040034-8002 BATTERY BOX 1
10 |8010-000004 BOLT Méx14 5
11 |6KM#-130104-8001 LH DECO PLATE, FRONT SEAT 1
12 |6KM#-040041-8002-0B800 LH PANEL (MATTE PEARL BLACK) 1 |Nebula black 2022 -
12 |6KM#-040041-8002-0BMOO LH PANEL (NEBULA BLACK) ! %‘;;t Grey & Black o@
12 |6KM#-040041-8002-0EP00 LH PANEL (TURQUOISE BLUE) 1 |Nebula white 2022 -
12 |6KM#-040041-8002-0ECO0 LH PANEL (ROYAL NAVY BLUE) 1 |Lava orange =
12 |6KM#-040041-8002-0FGOO LH PANEL (MIAMI BLUE) 1 |Miamiblue o
13 |6KM#-040055-8002 LOCK SEAT, SEAT LOCK 1
14 |6KM#-040035-8001 LH MIDDLE DECO COVER 1
15  |6KM#-040071-8000 HEAT INSULATOR, LH PANEL 1

1

16

6KM#-040072-8000

HEAT INSULATOR, RH PANEL




FO4-6 ¥BRMH6  PLASTICS6

F04-6% K14 VI/PLASTICS VI




Item Nq. Parts Number Parts Name(EN) Qty Remark(s)

01  |6KM#-040039-8001 FRONT MIDDLE CONNECTING PLATE, PANEL 1

02  |6KM#-040062-8001 FRONT RH CONNECTING PLATE, PANEL 1

03  |[6KM#-040061-8001 FRONT LH CONNECTING PLATE, PANEL 1

04  |[6KM#-040047-8001 REAR FENDER 1

05  |6KM#-040051-8001 LOWER DECO PART, REAR FENDER 1

06  |6KM#-040045-8002-0VEQOD LH TAIL GUARD (NEBULA WHITE) 1 [Nebula white bike o
06  |6KM#-040045-8002-0VF0O0 LH TAIL GUARD (MERCURY SILVER) 1 |Grey&Black bike & -
06  |6KM#-040045-8002-0EC00 LH TAIL GUARD (ROYAL NAVY BLUE) 1 |orange bike e
06  [6KM#-040045-8002-0HCO0 LH TAIL GUARD (VELOCITY GREY) 1 |[Black 2023 )
06 |6KM#-040045-8002-0RQ00 LH TAIL COVER (AUSTIN PINK) 1 [Miami blue S
07  |6KM#-040049-8001 UPPER DECO PART, REAR FENDER 1

08  [9060-040310 PLASTIC CLIPS 6

09  |6KM#-040046-8002-0VEQOD RH TAIL GUARD (NEBULA WHITE) 1 [Nebula white bike o
09  [6KM#-040046-8001-0VFOO RH TAIL GUARD (MERCURY GREY) 1 |Grey&Black bike & -
09  |6KM#-040046-8002-0EC00 RH TAIL GUARD ((ROYAL NAVY BLUE)) 1 |orange bike e
09  [6KM#-040046-8002-0HCO0 RH TAIL GUARD (VELOCITY GREY) 1 |Black 2023 )
09 |6KM#-040046-8002-0RQ00 RH TAIL COVER (AUSTIN PINK) 1 [Miami blue S
10  |6KM#-040066-8001 SPONGE STRAP 1

11 |6KM#-040048-8001 UPPER DECO GUARD, TAIL LIGHT 1

12 |6KM#-040052-8001 PRESS BLOCK, REAR LICENSE LIGHT 1

13 |6KM#-040143-8001 LH REAR DEFLECTOR 2 1

14  |6KM#-040144-8001 RH REAR DEFLECTOR 2 1

15  |30110-421130010 SELF-TAPPING SCREW ST4.2x13 14

16  |30006-060016870 BOLT M6x16 2

17 |6090-040302 RUBBER DAMPER 2

18  |6090-040303 BUSHING 2

19  |8080-000001 CLASP 2

20  [30118-420095010 SELF-TAPPING SCREW ST4.2x9.5 2

21  |A000-040302 RUBBER DAMPER 2




Item Nag. Parts Number Parts Name(EN) Qty Remark(s)
22 6KM#-040053-8001 INNER DECO PART, LH TAIL GUARD 1
23 6KM#-040054-8001 INNER DECO PART, RH TAIL GUARD 1

4

24

8010-000002

CLAMP ST4.2




FO5-A ®IEZ8 FRONT SUSPENSION

FOS5NB& IFRONTSUSPENWON




Item Nq. Parts Number Parts Name(EN) Qty Remark(s)
01 A000-050005 RUBBER PLUG 1 1
02 6NTA-050003 LOCK SCREW, UPPER TRIPLE CLAMP 1
03 A000-050004 WASHER 5 1
04 6KMV-050001-8102 UPPER TRIPLE CLAMP 1
05 30102-080030860 INNER HEX SCREW M8x30 6
06 6KM#-040702-8000 INNER HEX SCREW M6x12 2
07 30006-060012870 BOLT M6x12 4
08 6NQ#-000205-6001 MOUNTING SCREW, CHAIN GUARD 4
09 A000-050006 LOCK NUT 1 1
10 A000-050008 WASHER 5 1
11 A000-050007 LOCK NUT 2 1
12 A000-050009 DUST CAP, UPPER RETAINER 1
13 A000-050100-10000 STEERING BEARING ASSY 2
14 A000-050400 ANTI-DUST CAP, LOWER RETAINING RING 1
15 6KJ0-050300-0BP00 FORNT FORK AND LOWER TRIPLE CLAMP ASSY (MAUD SPIRIT 1
BLACK)
15 6KJ0-050300-0H300 LOWER TRIPLE CLAMP, FRONT FORK PIPE (SILVER BLACK) 1
17 A000-0501B0O STEERING BEARING ASSY 1
18 30110-421130010 SELF-TAPPING SCREW ST4.2x13 3
19 6KM#-050009-8001-0BMO0O FRONT PART, FRONT FENDER (NEBULA BLACK) 1 @ e o - &
19 6KM#-050009-8001-0ETO0 FRONT PART, FRONT FENDER (TWILIGHT BLUE) 1 for Miami blue bike only e
20 A000-050011 RUBBER PLUG 2 1
21 6KM#-050011-8001-0B800 REAR PART, FRONT FENDER (MATTE PEARL BLACK) 1
22 6KM#-050200-8100 FRONT RH SHOCK ABSORBER (BLACK) 1 BLACK @ o - @ e
23 6KM#-050100-8100 FRONT LH SHOCK ABSORBER (BLACK) 1 BLACK @ o - @ e
24 6KM#-050030-8100 SIDE REFLECTOR 2
25 30102-080040810 SCREW M8x40 2
26 6KM#-030020-8000-0B200 LH SEAT, FRONT FENDER (ELECTROPHORESIS BLACK) 1
27 6KM#-030030-8000-0B200 RH SEAT, FRONT FENDER (ELECTROPHORESIS BLACK) 1




FO5-B  ®IEZ8 FRONT SUSPENSION

FO5NB&IFRONTSUSPENWON




Item Nq. Parts Number Parts Name(EN) Qty Remark(s)
01 A000-050005 RUBBER PLUG 1 1
02 6NTA-050003 LOCK SCREW, UPPER TRIPLE CLAMP 1
03 A000-050004 WASHER 5 1
04 6KMV-050001-8102 UPPER TRIPLE CLAMP 1
05 30102-080030860 INNER HEX SCREW M8x30 6
06 6KM#-040702-8000 INNER HEX SCREW M6x12 2
07 30006-060012870 BOLT M6x12 4
08 6NQ#-000205-6001 MOUNTING SCREW, CHAIN GUARD 4
09 A000-050006 LOCK NUT 1 1
10 A000-050008 WASHER 5 1
11 A000-050007 LOCK NUT 2 1
12 A000-050009 DUST CAP, UPPER RETAINER 1
13 A000-050100-10000 STEERING BEARING ASSY 2
14 A000-050400 ANTI-DUST CAP, LOWER RETAINING RING 1
15 6KJ0-050300-0H300 LOWER TRIPLE CLAMP, FRONT FORK PIPE (SILVER BLACK) !
15 6KJ0-050300-0BP00 ECL)E(';\E)FORK AND LOWER TRIPLE CLAMP ASSY (MAUD SPIRIT 1
17 A000-0501B0O STEERING BEARING ASSY 1
18 30110-421130010 SELF-TAPPING SCREW ST4.2x13 3
19 6KM#-050009-8001-0BMO0O FRONT PART, FRONT FENDER (NEBULA BLACK) 1
20 A000-050011 RUBBER PLUG 2 1
21 6KM#-050011-8001-0B800 REAR PART, FRONT FENDER (MATTE PEARL BLACK) 1
22 6KM#-050400-8100 FRONT RH SHOCK ABSORBER (GOLDEN) 1 GOLD COLOR Q
23 6KM#-050300-8100 FRONT LH SHOCK ABSORBER (GOLDEN) 1 GOLD COLOR Q
24 6KM#-050030-8100 SIDE REFLECTOR 2
25 30102-080040810 SCREW M8x40 2
26 6KM#-030020-8000-0B200 LH SEAT, FRONT FENDER (ELECTROPHORESIS BLACK) 1
27 6KM#-030030-8000-0B200 RH SEAT, FRONT FENDER (ELECTROPHORESIS BLACK) 1




REAR SUSPENSION(SHEET METAL)

ERER(IRE)

FO6-B-V2

Ji & %/ REAR SUSPENSION




Item Nag. Parts Number Parts Name(EN) Qty Remark(s)
01 6KM0-060001-10000 REAR FORK SHAFT 1
02 6KMV-060010-8001 DUST BOOT COVER 1, REAR SWING ARM 2
03 6100-060008 OUTER BUSHING, REAR SWING ARM 2
04 6090-060005 ANTI-DUST RING 2
05 6KJ0-060003-00001 LH INNER BUSHING, REAR SWING ARM 1
06 6KJ0-060004-00001 RH INNER BUSHING, REAR FORK 1
07 30204-143810 NUT M14x1.5 1
08 6KMV-060300-C001-0BY00 REAR FORK (MAUD SPIRIT BLACK) 1
09 30204-102810 NUT M10x1.25 1
10 A000-050015 WIRE CLIP, FRONT BRAKE FLUID HOSE 2
11 30200-080810 NUT M8 2
12 30004-080060810 BOLT M8x60 2
13 6KJ0-060002-1BB00 ADJUSTING BLOCK (MAUD SPIRIT BLACK) 2
14 8010-000004 BOLT M6x14 2
15 6KM#-040702-8000 INNER HEX SCREW M6x12 1
16 6KMV-060007-6001 REAR INNER FENDER 1
17 6KM0-060410 FIXING BRACKET, REAR FENDER 1
18 30006-060012870 BOLT M6x12 2
19 6KMV-060100-6000-M1-0V000 REAR SHOCK ABSORBER (WHITE) 1
20 30006-102045810 BOLT M10x1.25x45 1
21 |6KM0-060201 CHAIN GUIDE 1
22 30006-102050810 BOLT M10x1.25x50 1
23 6KM#-100002-8000 RUBBER PLUG, CLUTCH LEVER 2
24 6NQ#-000205-6001 MOUNTING SCREW, CHAIN GUARD 3




—_— A
FO7 ®i% FRONT WHEEL
Bi ¥/ FRONT WHEEL

Item Nq. Parts Number Parts Name(EN) Qty Remark(s)

01 6KJ0-070002 COLLAR, FRONT WHEEL AXLE 2

02 6KM#-070100-6002-10 FRONT RIM ASSY 1

03  |6KJ0-070024 OIL SEAL 2

04  |30400-01281 BEARING 6301-2RS 2
1

05 30705.1723 FRONT TIRE 110/70R17M/C54S, CST, ENVIRONMENTAL VACUUM

TIRE

06 6KM#-070103-6001 MIDDLE SPACER, FRONT RIM 1

07 5190-070030-1000 VALVE, INFLATION 1
1

08

6KJ0-070001-10000

AXLE, FRONT WHEEL




FO8-C-V2  MAB&EHIENEEL (ABS) MAB BRAKE ASSY (ABS)

{0 %/ HYDRAULIC BRAKE ASSY

-

0 —

36
%
L
S & ;

/¥ %
g 25 22>
140
W




Item Nag. Parts Number Parts Name(EN) Qty Remark(s)
02 6KM#-091100-8001 RAER BRAKE CALIPER ASSY 1
03 6KMV-080004-8500-M1 SPEED SENSOR 2
04 6KJ0-080005 BOLT, FRONT BRAKE DISC 9
05 6NTG-080009 REAR GEAR RING 1
06 6KJ0-080002-10000 REAR BRAKE DISC 1
07 30006-060016870 BOLT M6x16 3
08 6KM#-091100-8000-20 MOUNTING PLATE 1
09 A000-080213-2000 CLIP 2
10 6KM0-091200-30000 MASTER CYLINDER, REAR BRAKE 1
11 A000-080006-10000 WASHER 1 1
12 A000-080007-10000 WASHER 2 1
13 6KM#-080300-8000-0BP0O0 BRAKE PEDAL ASSY (MAUD SPIRIT BLACK) !
14 [6NTG-080005 RETURN SPRING 1
15 30303-060112 WASHER (6) 1
16 30102-060022810 SCREW M6x22 2
17 30006-060025810 BOLT M6x25 2
18 5020-031002 RUBBER SLEEVE LINER, FRONT LICENSE BRACKET 2
19 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET 2
20 30006-060012870 BOLT M6x12 2
21 6KMO0-030040-0B200 ABS BRACKET (MATTE BLACK) 1
22 6KMV-081500-B000 MBA EXECUTION UNIT 1
23 30102-102060810 SCREW M10x1.25x60 2
24 6KM#-080103-8101 BOLT, FUEL PIPE 7
25 6KM#-081000-8100-20 REATAINER 16
26 6KM#-081200-8100 FRONT BRAKE CALIPER ASSY 1
27 6KJ0-080004 INDUCTION PLATE, COUNTER 1
28 6KJ0-080001-20000 FRONT BRAKE DISC 1
29 6KM0-0812B0 FRONT BRAKE PAD ASSY 1
1

30

6KM#-081020-8100

OIL OUTLET HOSE, FRONT CALIPER




Item Nag. Parts Number Parts Name(EN) Qty Remark(s)
31 6KM#-081010-8100 OIL INLET HOSE, FRONT CALIPER 1
32 6KMO0-0911A0 REAR BRAKE PAD ASSY 1
33 6KMV-081100-B100-M1 MASTER CYLINDER, HAND BRAKE 1
34 6KM#-080002-8000 RUBBER OIL HOSE CLIP 3
35 6KM#-081040-8100 OIL OUTLET HOSE, REAR CALIPER 1
36 6KM0-091201-20000 CAP, FLUID RESERVOIR 1
37 6KM#-081030-8100 OIL INLET HOSE, REAR CALIPER 1
38 6KMV-081700-8500-M1 HYDRAULIC SWITCH ASSY 1
39 6KM0-091220-30000 BRAKE FLUID RESERVOIR HOSE 1
40 6KM0-091203-20000 SEALING GASKET, FLUID RESERVOIR 1
41 6KM0-091202-20000 SEALING LINER, FLUID RESERVOIR 1
42 A000-080229-2000 SCREW, FLUID RESERVOIR CAP 2
1

43

6KMV-081100-B000-20

BRAKE LEVER




F10 #mZE%  STEERING SYSTEM

FA0B4A, %5418 B RISTEERING SYSTEM




Item Nag. Parts Number Parts Name(EN) Qty Remark(s)
01 6KM#-100001-8200-0BP00 BALANCER 2
02 30102-060045870 SCREW 2
03 A000-100010-20000 RH HAND GRIP ASSY 1
04 6KM#-100200-8200-0BP00 RH HANDLEBAR ASSY 1
05 6KMV-168000-8600 HANDLEBAR SWITCHES ASSY, RH 1
06 30102-060025870 SCREW M6x25 2
07 30102-080030860 INNER HEX SCREW M8x30 2
08 6KMV-100500-8500 THROTTLE CABLE 2
09 A000-050015 WIRE CLIP, FRONT BRAKE FLUID HOSE 1
10 6KJ0-100002 TIE BAND, CLUTCH 2
11 6KM#-100100-8204 LH HANDLEBAR ASSY 1
12 6KMV-166000-8003 HANDLEBAR SWITCH ASSY, LH 1
13 6FI3-100300-10000 CLUTCH LEVER ASSY 1
14 6FI3-100301 CLUTCH LEVER 1
15 30102-060022810 SCREW M6x22 2
16 A000-100001-10000 LH HAND GRIP 1
17 6KM#-100400-8001 CLUTCH CABLE 1
1

18

6KMV-166000-B001

DASHBOARD SWITCH




F11 5% REAR WHEEL

%/ REAR WHEEL




Item Nag. Parts Number Parts Name(EN) Qty Remark(s)
01 30204-143810 NUT M14x1.5 1
02 6KJ0-110001-10000 RH SHAFT SLEEVE, REAR WHEEL 1
03 6KM#-110100-6001-11 REAR RIM ASSY 1
04 30500-027800N OIL SEAL FB27x47x7 1
05 30400-01583 BEARING 6302-2RS 1
06 6KM#-110103-6001 MIDDLE SPACER, REAR RIM 1
07 6KJ0-110005-20000 REAR WHEEL SHAFT 1
08 30400-01580 BEARING 6202-2RS 1
09 5190-070030-1000 VALVE, INFLATION 1
1
10 30705-1724 REAR TIRE 140/60R17M/C63S, CST, ENVIRONMENTAL VACUUM TIRE
11 6KM0-110004 RUBBER DAMPER, SPROCKET SOCKET 5
12 6KJO0-110003 BOLT 5
13 6KM0-110003-10000 BUSHING, SPROCKET SOCKET 1
14 6KM0-110200-10000 SPROCKET SOCKET 1
15 6KM0-110002-10000 SHAFT SLEEVE, REAR WHEEL 1
16 (3120924 CHAIN 1
17 6KM#-110005-8003 REAR SPROCKET 1
5

18

30204-080810

NUT M8




F12-V2 %8 FUEL TANK

F123%/FUEL TANK

18

18
19 %[:19

20




Item Nag. Parts Number Parts Name(EN) Qty Remark(s)
01 6KM#-121000-8000 FUEL TANK ASSY 1
02 6KJV-150900-8001 FUEL PUMP ASSY 1
03 6KM0-120220 HIGH-PRESSURE FUEL HOSE,II 1
04 6090-120220 FUEL FILTER ASSY, EFI 1
05 6KM0-120210 HIGH-PRESSURE FUEL HOSE, | 1
06 6NQO0-120001 FUEL PIPE, FUEL TANK 1
07 6KJ0-120330-10000 QUICK JOINT 2
09 6KJ0-150902 SEAL WASHER, TOP COVER 1
11 30006-050020810 BOLT M5x20 S
12 6070-120400 CLAMP Dia 14.5A 4
13 6KM0-120002 RUBBER BUSHING, FUEL TANK 2
14 30204-060810 NUT M6 1
15 6KMV-170200-8500-M1 FUEL LEVEL SENSOR 1
16 30202-060110 NUT M6 4
17 30601-111010 CLAMP A11 1
18 30006-060025810 BOLT M6x25 2
19 6KM0-120010 T-TYPE BUSHING ASSY 2
20 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET 2
21 6KM0-120001-10000 ROTATION SHAFT, FUEL TANK 1
22 6090-120221 RUBBER SLEEVE, FUEL FILTER, EFI 1
1

23

805A-120004

FUEL FILTER, EFI




F13-A  [EE# SEAT
F1388 5 E/SEAT ASSY
— - _
|
25
Item Nq. Parts Number Parts Name(EN) Qty Remark(s)
01 |6NTG-200424 INNER HEX SCREW M6x25 2
02 |6KMO0-130010 T-TYPE BUSHING ASSY 2
03  |5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET 2
04  |6KM#-130100-8000 FRONT SEAT ASSY 1
05 |6KMO0-130106 RUBBER SLEEVE 1
07 |6KMO0-130205 RUBBER 1
08  |6KM#-130200-8000 REAR SEAT ASSY 1
09  |6KMO0-130204 RUBBER MAT 2
10  [30204-060810 NUT M6 3




F13-C

REAR SEAT ASSY (SPECIAL EDITION) (LAVA ORANGE BIKE ONLY)

Tg & 5 /HUMP ASSY

7%

Item Nq.

Parts Number

Parts Name(EN)

Qty

Remark(s)

01

6KMV-803310-8000

REAR SEAT ASSY (SPECIAL EDITION)

LAVA ORANGE




F14-V2

iillzey

FOOTREST

F14 }#% 5 B/PEDAL ASSY

—————————1

SRR
€. 7 ;;" f““ 28




Iltem Ngq. Parts Number Parts Name(EN) Qty Remark(s)
01 6KMV-144000-8102-0BP0O0 RH FRONT FOOTREST ASSY 1
02 6KMV-143000-8102-0BP0O0 LH FRONT FOOTREST ASSY 1
03 6NQO0-140001 PIN Dia 12, FRONT FOOTREST 2
04 A000-140103-20000 SPRING 2
05 30802-00903 SPLIT WASHER 2
06 6KM0-130123 BOLT 2
07 6NTG-200419 BUSHING 4
08 6KNO0-140002 CUSHION RUBBER 4
09 30305-050112 WASHER 4
10 30102-050030860 SCREW M5x30 4
11 6KMV-140040-8100-0BP0O0 REAR RH FOOTREST BRACKET 1
12 6KMV-140030-8100-0BP0O0 REAR LH FOOTREST BRACKET 1
13 A000-140142 PIN SHAFT Dia 8 2
14 A000-140106 LOCATING GASKET 2 2
15 6KJ0-140160-2BP00 RH REAR FOOTREST PEDAL 1
16 6KJ0-140142 RUBBER ASSY, RH FOOTREST 1
17 6KJV-140161-8000-0BP00 REAR RH FOOTREST SEAT 1
18 30105-050014470 SCREW 4
19 5190-037813 SPRING 2
20 5190-037814 STEEL BALL 2
21 A000-140104 LOCATING GASKET 1 2
22 30802-00603 CIRCLIP 6 2
23 6KJ0-140150-2BP00 LH REAR FOOTREST PEDAL 1
24 6KJ0-140132 RUBBER, LH FOOT PEDAL 1
25 6KJV-140151-8000-0BP00 REAR LH FOOTREST SEAT 1
26 30102-080030810 SCREW 4
27 0180-014010 WIRE CLIP 1
28 30102-060012810 SCREW 1
29 6KM#-140001-8001-0BP00 BALANCE BLOCK, FOOTREST 2
30 6KM0-140103 BOLT 4




ELECTRIC SYSTEM

FHERARSGE

F15

F15 I@§€e/ELECTRIC

6KMV-176000-8400
OXYGEN SENSOR

0HUO0-178000
OXYGEN SENSOR

14

6KMV-152700-8500

20

6KMV-152700-8500-10

20

GEAR CONTROL BLOCK

GEAR CONTROL BLOCK



Item Nag. Parts Number Parts Name(EN) Qty Remark(s)

01 6KMV-150100-8701-10 MAIN CABLE (MSES8.0) 1 & - )
01 6KMV-150100-8700 MAIN CABLE 1 ® @ @
02 806A-151302 FUSE 10A 3

03 806A-151305 FUSE 15A 6

04 6KMO0-150340 FLASHER 1

05 8010-150002 CUSHION WASHER, FLASHER 1

06 6KMV-151200-8501 SWITCH SIDE STAND 1

07 8010-090005 BOLT M6x16 1

08 7030-150005 TIE BAND 5

09 6KMV-001000-8910 ECU ASSY (MSE 8.0) 1 & - )
09 6KMV-001000-B100 ECU ASSY 1 ® @ e
10 6NT1-150600 HORN 1

11 30006-080014810 BOLT M8x14 1

12 30006-050020810 BOLT M5x20 2

14 6KMV-176000-8400 OXYGEN SENSOR 1 & - )
14 O0HUO-176000 OXYGEN SENSOR 1 ® @ @
15 6GUV-151800-7501-M1 I\-SB&)X (EU/AU/MIDDLE EAST/AFRICA/SOUTHEAST ASIA/WESTERN 1

16 6KMV-150901-B001 RUBBER RING, T-BOX 2

17 30006-060012870 BOLT M6x12 S

18 6KJC-177000-8000 REGULATOR 1

19 6KMV-150020-8004 POSITIVE CABLE, STARTER MOTOR 1

20 6KMV-152700-8500-10 GEAR CONTROL BLOCK 1 3 SOCKET o - )
20 6KMV-152700-8500 GEAR CONTROL BLOCK 1 2 SOCKET e @ e
21 [6KJ0-150500 RELAY, STARTER 1

22 6KM#-151000-8000 BRACKET, REGULATOR >

23 6KM#-150101-8001 ADAPTOR CABLE, LICENSE LIGHT >

24 31020902 BATTERY 1

25 0180-014010 WIRE CLAMP 2

26 6090-150500 DIODE, STARTER 1




27 8080-000002 CLIP NUT ST4.8 2
28 30110-481130010 SELF-TAPPING SCREW ST4.8x13 4
29 1080-150700 TIE BAND, BATTERY g
30 A000-030005 TIE BAND BRACKET, TOOLS KIT 2
31 8010-150003 TIE BAND 5x250 13

6

32

9010-120008

SPONGE PAD, FUEL TANK




F16 XTHE LIGHTS

F16 T2 LIGHT




Item Nag. Parts Number Parts Name(EN) Qty Remark(s)
01 6KM#-160400-8000 LH FRONT TURN LIGHT 2
02 6KNV-160410-8300 LH FRONT POSITION LIGHT 1
03 6KNV-160420-8300 RH FRONT POSITION LIGHT 1
04 30001-060016810 BOLT M6x16 2
05 6090-040302 RUBBER DAMPER 2
06 6090-040303 BUSHING 2
07 30110-481130010 SELF-TAPPING SCREW ST4.8x13 4
08 8030-040800-00001 NUT CLIP M6 2
09 6KM#-160500-8000 RH FRONT TURN LIGHT 1
10 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET 2
11 6KM#-160800-8001 RUBBER SLEEVE, FRONT LICENSE BRACKET 2
12 30206-060510 NUT M6 2
13 6FIV-160600-6601 LICENSE LIGHT 1
14 6KMV-160100-8003 HEADLIGHT 1
15 6KMV-160200-8004 TAIL LIGHT 1
16 6KM0-160230-00001 REAR REFLECTOR 1
17 6KM#-160420-8001 SPONGE MAT 6
18 6KM#-160410-8000 SPONGE MAT 1
19 6KM0-160500-00004 FRONT TURN LIGHT, RH 1
20 6KM0-160400-00004 FRONT TURN LIGHT, LH 1




F17-A  {Y3=(TFT) DASHBOARD( TFT)

{%ZR/DASHBOARD

Vi

Item Nq. Parts Number Parts Name(EN) Qty Remark(s)

01 6KMV-171000-8701 TFT DASHBOARD g

02 30102-060016810 SCREW 2




FI18 [ R#&1&R%L COOLING SYSTEM

AHZ4EH/COOLING SYSTEM ASSY




Item Nag. Parts Number Parts Name(EN) Qty Remark(s)
1 8010-180024 CAP, WATER FILLER 1
2 30601-113010 CLAMP A13 2
3 6KM#-180003-8000 CONNECTING PIEP, RESERVOIR 1
4 6KMV-180200-8002 RESERVOIR TANK ASSY 1
5 6KM#-180210-8000 RESERVOIR TANK CAP ASSY 1
6 30006-050016810 BOLT M5x16 2
7 30006-060020810 BOLT M6x20 3
8 30303-060112 WASHER 6 3
9 30306-060112 WASHER 6 3
10 6KM#-181200-8004 FAN MOTOR ASSY 1
11 8030-040800-00001 NUT CLIP M6 3
12 6KM0-180004 CLAMP B28 4
13 6KM#-180001-8000 WATER INLET PIPE, RADIATOR 2
14 30006-060022810 BOLT M6x22 2
15 6KM#-180002-8000 WATER OUTLET PIPE, RADIATOR 1
16 6KM#-181001-8001 DAMPING RUBBER MAT 3
17 9060-180029 RUBBER CUSHION TUBE, RADIATOR 2
18 6KM#-181100-8004 RADIATOR ASSY 1

1

[EEN
©

6KM#-181000-8004

RADIATOR FAN ASSY




F19-1 2250k  WARNING DECAL
4 XR2

' (A WARNING

Failure to follow these instructions may result in serious

injury or death.

® Read the Owner's Manual carefully before riding. Do not
attempt to do any improper modification or customization
to the vehicle.

® Always wear helmet and protective gear.

® Use unleaded gasoline of 95 Octane or above.

® Do not touch muffler, radiator and engine when hot. Do
not touch rotating parts such as wheels during running.

@® Drive according to road conditions. Slow down in poor
visibility and on slippery road surfaces.

® Have your vehicle serviced or adjusted regularly,
especially the drive chain.

® Do notrun the engine at idle for a prolonged period.

® Always start driving at the 1" gear.

® Shut off the engine when the oil pressure indicatorsnis on.

CFMOTO,

' N 6NQ#-190002-6002 FU217

73

e} =

58

Iltem Ng. Parts Number Parts Name(EN) Qty Remark(s)

1 6NQ#-190002-6002 INSTRUCTION LABEL, SAFETY WARNING g




F19-2-A  M475(EY¢E-ABS) DECAL(NEBULA BLACK- ABS)

= = =] = % L= =y A= A4 ] 2= Al S S 0 O e | o8 B SR TEd R e L P HbER
O 1 GHEMY— 190301 — 850 0—10 T A W A D 1o @ JTLE 100 #B Z=E O sl = =9 ¥ == ok 3

e = = £ R = =i iy = EE S 2T El S S #h FEE O BEEE | N BE SR A A 4= &= A B2
02 GEMWY -1 90302 - S500— 10 O MO T O Wi {4 13420 o TLE 1000 st BTN = s s il - Ea = =E Yk E1E

e = = L L =1 E e EE = T e R AL FEE G EE | RS REE P v Aok ML = T T A B
o GEEMY — 190326 A 000 — 10 ) b e B5==12 b He 1 10 HE s s R -] =2 25 e Tl EE
E[IE-. ’Eﬁ% - e

=== =] = == o =f b F4 = F= T B A = 3L B 5 i = R LR = A
32 GEMY - 190337 —8500— 10 1 =S 11 5==8 > Hel 10 HF e s = =9 ] B & Sk A B EHI




SR - BLACK - LA

EAE | whie ———— T

|r=!| ma kB |E: ||r|| e |§ra||n.-.pl_o|r-p:r;n|n-.p:n—.—!|

|u| |alr-wuuu|-ﬁ=.vww|ﬂikl:n |\u-w| L1 |_|.=|w-=a I(t\a=| =5 | . | e |

Ll ma kB R4 | ER LY WA | G | GRS TE | G ET e

| Y-l -As00-10 [ CPHOTORE 13eez0]| 2 (MB0mED (BRsE| FE L L a0k

Lo Lkl | £k Ef [BR| ## |2EgS |RSiE |ERETEN| NexEed
22 | EW-19mze-Ao00-10 | SRER [BSe2 | 2 il |ExxE| TN i3 sLEE

6KMV-190300-A000-10 ™1 15 3% BB
EyRice

ki it SWEN |6 T B [ REA
B B v | B Rl |2EEE i EEd L
A B e | B RS 2R R Ed LEd

[ [74]

ns [ && [r:[s&] mn ] *¥EA

[Ew i s e 2w 5 r]wn = wea|

[r] ns [ s [re [em] ww [swss[esus[enewsn] suewes |

|:.‘|al'\’-l'\!ux§:'ﬁ=\l\rlv| fhH B |-a.\.-|=| 2 |_|.=wu-=a|-(e<cs| =¥ | L | sx e |
===

P [ TEEEDEED STEA |ENAN |ERETEN | GNETEA

= |i-1mms-s00-10 [ FH MEE 1 | smes | 1 | Lo SEEE |0SHEE L zeEib

= a1 mms-sson-to|na R 1 [ smees | 1 | oo sxxE [N = =28

[ma] [ | «& [ re [ea| ww  [swes |esns [enswiv|ecwsvea|
|w |unlr-lvvxs=-iiwu—lv|’f;ll:ﬂ|'|IIN\-I=| 1 | Jiin woman |I(1H:= |'.|rrl_¢| L | &40 E |

[#=] [T [ sx Jries] T [#w=na [uwus [unsvan [uasvea]|

ﬂﬁﬁﬁ! |:A |u._|n'-|'\lusm-}hw-|u|wll:ﬂ'|55u-\'_': = IH‘-!-SIwmlstt‘.AH;“:I:‘T‘H the | =il I |s| |ull'\‘-l\\.|$!u'ﬂ:\lu-lu|t"—.l:ﬂrll' 1 JuawosEn |E*¢i:ﬁ |:Jtl.°| /s | sxeil |
- — =—-—-
[2+] us [ &% [re (=] wn [2wssesas[sssven]|ssawes | H = ] T [7#] s | e [reJen] un [ames[wone|cnsxan]| sosnea |
| | | - | | | |q _.l = | — |'F.mi| [ 20 [ womi-ssoo- oo fsmez| 2 [somen vmo[FxeeBomrasfomis]| Gwe | sx0s | |xs|-a.ur-|wuns-mw-|u |c1—i|:n ||:ac-w| n |_|.=|w-=;|-5ewcs| — | 7 | Y |
32 | SKMY-1 90537 - B 00 10 w 1158 2 Hsllg = " 2
T

it BEEEImnEE, BRAET ARMEN, SRR

s [ eeoen 05 06
-

o3 04

07
11 12

)

Lk

L 1]

08 13 -

A “

LIk}

i
LE)
10

21 13

5% RY [BE| #®H [SESS|v6is |GSsEEN NSl

- wmna-msoo-10 | Emn 1 | imen | 0 | unmen [Free |oeuw - EREE
Y- 1900010 | AERRT | Beet | 1 | JLnmoem | S 5E |0 0N e =hEE
SN - 1m0 o010 | AR |resde| 1 | JLmmem |t S | Dk 0E L L =xaik
SN - m0e- o010 | APEEERN | se | 1 | JlEmem |§atE | o dE | L =Rk
- 1m0 T-ato - 10 | ARV |2asde| 1 | Jlmmem | et S | ok dE | L =Rk

B - oS- 10 | EEERA | sme | 1 | umees |Sees |osEw|  me ELEE
M- o1 | A | sme | 1 | umoes |Sxee |osEw|  me ELEE

10 [ mw- 1w o0 | AERa | ses | oo | lmoem (Fess |osEw| s ELEE
11| MY 19SS 010 | AP | Seesn | 1 | JLEicsE (6 S | o e =RRE
12 [ - w10 | AEREY [1men | 1 | umoes (Fess |osuEw | s ELEE
B 19T LS00 | R | wmee | 1 | ummes |Seee |osEw|  me ELEE
B 19T S0 10 | R | umas | 1 | umoes |Seee |osEw|  me ELEE
SN - 1 a0 10 | AR | otess | 1 | JlEmem | et S | Dk dE L L =xaik
M- 191 -ato o 10 | AEEERT | 1ssess | 1 | JLEmem |§ et S | o dw L L =xaik
SN~ 19 B0 10 | AR |resadn| 1 | JlEmem | eSS | D 0E L L =xaik
- 1m0 | SRR | ann | | umees |Sxee |osEw|  me ELEE
M- 1m0 | SRRV |1mes | 1 | ummes |Seee |osEw|  me ELEE
BN - 19T 0010 | SRRV Jrssesz( 1 | Lnmem (S etE |osEE|  E8 EXEE
EONY - 1920010 | RN | s | 1 | JLnes | S RtE | o0 e =hEE

A7



= = B = B = =f B A ) El FHE LA AR FEmE A | W e
23 |BEMV—190327-8S500—10 | ATSS SmMNLEAE | 4a7T4=181 2 SO0BE+3M 9030 FE o ek 20 —RC AL P L HE S Byl
5 |BEMV—-1950329-8500—10| S5 $ENNTE | 450172 = s0sB+3M 9080 FE s s hh | 2D RSl EE 350 A HE oY B

n
S
o
£
= = = 45 #FF F=F E e I A HEIE | EFEamEA N ESE s
o4 GEMV 190328850010 |f$EBE A& 1T (33022 bE SO0#B+3M 2080 | HE ¥ e hh B S AR 4 5 s | 2D2A S BE e HF S B
Fr = B = B G = =1 b L A4 ) FEmE S AN R AL | e SAE T R | R B SE A Ak BR
26 |6EMV—190331-8500—10 [FS8EBNFE 1T |330=22 2 BO#B+3M 9080 | HF 35 ol B & {5y 32 ok | 2D oA 5 1 e WHF S B
[ | = | = | rrr [ [ s e [ e i or | s e o e |
2+ | exmv 1voss=z ssoo 1o | AR S Y A | sroomsn | e ve e an | += s sl | A e ik S |
—_—
aae 11 vz £ WA A4 ol A= i s eas W P L rer | ot FEm oA e e 44 R A s
== GRKMY L OO S 3E BB L O | M S a1 L EE 3 Chches BRDR e s s e @ D S e e =5 -
= GRKM Y 1 DO S S B0 L O | oy S a1 WL oohes BRI s s ik @ Do~ S e e = Tk e
—_— - —_— I s |
[ s = ] B e | 5 wae P o | A A | o= wewi mie swn | s b oni st | o dEe e 0enl B b4 | et e s aen e e |
| 2o [ exkmv 1wosas sscoo 1o | #= sr st 4 11 | 1 as-as | 1 | B ER O e O | = e e | = oo om e e S e sl SR
SET e 121 v o ware e BTl e A= A e A4 Wte B G rer W e AT (R B b | W de AS R ek s
a3 5N L= e H SOk L O S 4 W JaE 122l 5 n N L R L s oW NS il =R e 1) E LTS
— E— S - |
[ o el | wn A | r - [ mw s | e | cme o meseomme | e amiame | o pem ams ol et ohd | o e aee e s mwm |
| e | exmv asosss ssoo 10 | ek ebok | o3 zseas | 1 | srsicomeo | | ] | BT | A b |

T G e ea




MEE(E G 2-ABS) DECAL(NEBULA BLACK- ABS)

Item Nq. Parts Number Parts Name(EN) Qty Remark(s)
01 6KMV-190301-8500-10 COMMERCIAL NAME DECAL 2
02 6KMV-190302-8500-10 CFMOTO STICKER 2
03 6KMV-190303-8500-10 DECAL 1, LH PANEL 1
04 6KMV-190304-8500-10 DECAL 2, LH PANEL 1
05 6KMV-190305-8500-10 DECAL 3, LH PANEL 1
06 6KMV-190306-8500-10 DECAL 4, LH PANEL 1
07 6KMV-190307-8500-10 DECAL 5, LH PANEL 1
08 6KMV-190308-8500-10 DECAL 6, LH PANEL 1
09 6KMV-190309-8500-10 DECAL 7, LH PANEL 1
10 6KMV-190311-8500-10 DECAL 8, LH PANEL 1
11 6KMV-190312-8500-10 DECAL 9, LH PANEL 1
12 6KMV-190313-8500-10 DECAL 10, LH PANEL 1
13 6KMV-190314-8500-10 DECAL 11, LH PANEL 1
14 6KMV-190315-8500-10 DECAL 12, LH PANEL 1
15 6KMV-190316-8500-10 DECAL 1, RH PANEL 1
16 6KMV-190317-8500-10 DECAL 2, RH PANEL 1
17 6KMV-190318-8500-10 DECAL 3, RH PANEL 1
18 6KMV-190319-8500-10 DECAL 4, RH PANEL 1
19 6KMV-190321-8500-10 DECAL 5, RH PANEL 1
20 6KMV-190322-8500-10 DECAL 6, RH PANEL 1
21 6KMV-190323-8500-10 DECAL 7, RH PANEL 1
23 6KMV-190327-8500-10 DECAL, FRONT RIM 2
24 6KMV-190328-8500-10 DECAL 1, RIM 2
25 6KMV-190329-8500-10 DECAL, REAR RIM 2
26 6KMV-190331-8500-10 DECAL 2, RIM 2
27 6KMV-190332-8500-10 ABS DECAL 2
28 6KMV-190333-8500-10 LH DECAL 1 1
29 6KMV-190334-8500-10 RH DECAL 1 1




30 6KMV-190335-8500-10 LH DECAL 2 g
31 6KMV-190336-8500-10 RH DECAL 2 g
32 6KMV-190337-8500-10 SLOGAN DECAL 2

1

33

6KMV-190338-8500-10

DECAL, REAR PANEL




F19-2-B  M&7E(EY¢E-ABS)  DECAL(NEBULA WHITE-ABS)

[ =w ] B = | = | m-=+ | s | +4 ¥ | =z s [ wnesone | wees FEmm i et | RiEs S s |
| o1 |5Kuv—190301—3huu—11|Tﬁ§p‘rb1’>’>§!ﬂ41’i:'|39*11 | o | HE1 10 | FE s ah | ] | =8 ¥ | FE e e ah |
[==] =R [ o [ == [ == 1 ¥ [ 3= i o B | R e | R R e o B A | R B e o A |
| o2 [6EMV—-190302—8500—11 |[CFMOTOWS{E]| 134a=20 | = | HE 1 10 | ] [ = ) [ FE N6 bR |
CEFMDTO
[ == ] PE S I 5 W [ m=r | == | A4 * | F=mmze s | snes omer | wnEs oo B A4 | RN EE P o A |
| 22 [ekmv—190326—acco—11 | Susve | s1=8 | = HE 1 10 | =2mm | =m = ¥ | == eanes |
o= -
[ === ] == [ = R [ =+ [ s | +4 ¥ [ mizem [ suemanirs | 445 domm 44 | B3 Jemm sk me |
| 28 |[eEMv—_190333—8500—11 | Fa ik | 11o=as | = | HE 110 Bl = i | =8 ¥} | FE e e il |
[ == ] e | = R [ m=+ e 44 [ mizne s | wmman e | fhds Som S04 | R B dc o sk e |
| 20 | exkmv_190332 850011 | e emmive |128+19 | 1 | HE110 |y | P | =8+ [ =wamas |
TR MORE FUMN __—
[ == ke [ = [ m= [ === ] +4 ¥l [=mzm [ [ mm s [ S |
[ 30 | skmv—1903a7—sso0-10 | co=w+e | 115«8 | 2 | weE1 10 [mEeseawm| vom | = ¥ EnE a1




s

White - BLACK

BiEn - PANTGNE CODL GRAY 11C

B cees I ravrovecooLgRay e

[=] ma & | Rt [ER] nw [ SWel [usus[essNEd | esswes |

[[o1 [smv-1mmissm-n [@akmn [awa| 2 | HEii0 | sees | - xre |

[F=] L [ & [ AT [RR| #W__[SWES [RSAE GRSDEN amanra

0% e eomasn- i [CAnTIRE | 1sein | 2 | HEiiD [Bxee]| W | BH | sees
cCFMOTO

[=] ma [ s [ro[ma] wn [ewes [snas[esewin|unsves |

[2 [sw-smiemoen]mswn|ne | 2 | #HEwio |[ssze [ =% % | =ses |
[ —

[w=] ms [ «r [ Rt [®R] #n [svms|esis [esswEn|essyca

[ 28 |eew-iomm-mo-u [Fremn | uoas | 2 | H#evio [sxes] =3 |

% | ===s |

[F=] [ [ k& | R+ [®R] #w _ [sunS|esdS|essnEn Enanes |

|2 [eiw-ivmse-mor-1 [ GrgRn | 2ean| 1 | HEiio |sese| W | =W EREE
e

[ra] ns [ 2 [ re [wa] we [swsa[esas[esswsn|enspea]

(o0 [swv-womissmo-n | vemae [nse | @ [ HEiio |seen] == [CE |

. BEEtLmm®, REMET AR, FESEEImmi

03 a5

17

15
16

- PANTONE CODL GRAY 7 C

6KMV-190300-A000-11 ™ e 78 B AL
EXHke

i ms ki Lt ETHE | GREE | EREVES | GRETEA
23 | akWi-mr-Eer | s BOEHIM WED | R RE | 20TEE Ll FENE
25 | mwi- mmzrmo 1 | SRR wombean a0 | =eee | 2rEs i .

7\

SR ELLL) [wwus [ensvwss [ensweal

|2|. | RN -1 S S 1 I L L

|==uua| |uulu slwwl“ttﬂl&.lv%tl zuﬂ&.l ket ] I Lid L I

[#=] ma T IS EDEECE *WER [ewis [epewEn [snswea|
|26 | emi-rwmissmo-tn | RBEAN | smes | e smo] FxxeBeETat [Nk GEk | sxes |
|rtq| ma | R | Rt |l|| e |.§rpl|r.pu,|r.”r|n| e |
| Ed |smmw==z-s=w—w| AEEE |w-|= | 2 |_Lu|kuu|‘6ttl| =8 | i | el |
=227
Bl
a6 4 12
-

i L d Ll i 3 ER i AWER | GRS | ST EK | S e d

m | emv-imam-ssm-n | SRR | 1mem 1 Luomin | Faee | s0hNE | OEME SRR

(o | omv-imsmesim-u | wrsman | ema | 1+ | smows | sees |socns | swe | sces

| smv-imas-ssm-n | AEEEEE | ey 1 Luomin | Faee | s0hNE | OEME SRR

08 13 (oo | emwv-imsmssm-u | wwwman | sww | 1+ | swows | sees |socns | swe | sess

o | smdv-imaerssm-n | AEEREEY | sty 1 Luomin | Faee | s0hNE | OEME SRR

[w | sov-imsmssm-1 | spsuan | ssm 1 pmomm | weee [soeus | mee =i

| sv-imimEsm-n | AR | Seess 1 Roomim | Faee | S0AEE | EME 20

w | swv-iman-ssm-n | AR | s 1 paomm | Saee |soeEE | SeE e

1 ERV-lmI Iz Eim- 1l | AN | Seeso 1 Roomim | Faee | S0AEE | EME 20

[iL] 10 14 2 | swv-imasssm-n | EEEEr | omen | 1 paomm | Saee |soeEE | SeE =ik

13 | emy-imseaim-n | AEEEAN | G 1 JLELomE FhEE | SHEE | BHE % R

12 | swv-imas-ssm-1 | EEEEA | oses 1 paomm | Saee |soeEE | SeE e

15 | emv-imsm-aim-n | ek LuTeEn 1 JLELOmED FEEE | shlE | BRE =% ek

w | ewv-imairssm-n | wEEean | oses | 1 paomm | Saee |soeEE | SeE e

17 | emv-imEis-gim-n | A EEEAE | e 1 JLELOmED FEEE | shlE | BRE =% ek

| swv-imau-ssm-1 | AEEEAN | stem 1 paomm | Saee |soeEE | SeE e

mw | emv-imEz-gim-n | AEEEEV | mes 1 JLELOmED FEEE | shlE | BRE =% ek

= | ewv-imazssm-n | wEEma |z | o paomm | Saee |soeEE | SeE e

21 ciy-lmam-aim- | ARl | s 1 JLELOmED FEEE | sblE | ERE =% ek

| 4 M




F 5 B 5 B2 R~ o= 4 #} EFEHER | HEINE | REEEEH | HEEEds
23 BEMV-190327-8500-11 BT 48 WG E 474% 181 2 BOHB+3M 9080 | FE A 2D S RE Hira W S B il
25 GEMV-190329-8500-11 = e 450%172 2 SO#B+3M 9080 | Fdkab | 2pFCILEE e W B

23
/\

IF 5 B g =t & 4 # e FhETLE (HEEEmEM HEFadE
24 BEMV-190328-8500-11 el ] U | 330%22 2 (80#B+3M 9080 | WE: Ik MEM SR | 2DK JIE a4 WF S
E b = A =t i ¥ Fm R RELE  REEmEMY | EFEFodE
26 BEMV-190331-8500-11 A REAE 1 330%22 2 SO#B+3M Q080 | W el 2 AR | 20 A B4 I S

B =

Eg

ot 1

FEAA

R | R EE S

NEEELdR

27

GEMV-190332-8500-10

ABSH A

69%1 5 2

JLE1OORED

3

T B

Rk

===




¢ s, SRR, Pt [ EDUGNTC  —— 84

B8 (5] § | KT O|RE| M |REEE | GEAE ERGEXH|EEEELR
0 | GR-LSOOREENO-LL | EHER | eedl | 1| LaloodD | RERE DGR | BHE | RRRE
OF | GONV-l90S0begi00-1l | EFGREN | sieln | 1| JLbloos) | MEEH | DGR | BHE | ERER
05 | GONV-LO0N0RE00-10 | EFGREN |lBels | 1| JLBloos) | MEEE | DGR | BHE | ERER
06 | GONV-lO0S0E-R00-10 | EREBEN | el | 1| Al | WEEE | DR | BME | ExER
07 | GONVlOONOTRENOL | RSV |22 | 1| JLBl00D | MEEE | DR | BHE | ExeR
0 | GEV-LSO0REN0L | EHEERN | a6 | 1| Lol | RERE | OMIE | BHE | RERE
0 | GOV NSEE0L | ERHREN | e | | oo | REEE | 00K | BEE | EtER
0| GW-lOBLE00-10 | ERGEEW | sl | 1| [oovd |WkkE | oME | BHE | kR
11| SvD0sizgs0nel0 | EARREN | S0 | || JBloo) | REEH | DMK | BHE | RRRE
2| SOCD0ISE0L | ERRRRN | 200 | L | LBl | REEE | OMIE | BHE | RRRE
13| GOD0SIGg00-10 | EHRRRN | 26 | | JDloos) | REEE | DMIE | BHE | RRER
I | SRD0SIgs00-10 | EARREN | 96 | | JBloos | REER | OME | BHE | RRRE
[5 | SRV-D0SIGgS00-10 | AHART | | 1066 | | JBloos) | REEN | OMIE | BHE | RREE
6 | GENV-LO0NT-8300-10 | AFEREN | 138 | || JLI0D | EXR DGR | BHE | EXER
7| GWV-LOB3-500-10 | BRI | 10wl | || JLOooD |WkE MR | BHE | EkeR
8| GRN-D0SI9-gs00-10 | AHRREN | 41 | | LBl | REER |0ME | BHE | RRRE
19| GRNV-I0III-GH0C1L | AFEEEV | 6| || QN0 | MERE | D05E | BHE | ExER
0| G NELL | RREREN (el | 1| nonom | REEE | 0AE | BEE | EtER
B | GOV OONRROO-L | BRIV | el | | oo | MEEE | AR | BEE | EteR




F19-2-B  itt (B H-ABS)  DECAL(NEBULA WHITE-ABS)
Item Nq. Parts Number Parts Name(EN) Qty Remark(s)
01 |6KMV-190301-8500-11 COMMERCIAL NAME DECAL 2
02  |6KMV-190302-8500-11 CFMOTO STICKER 2
03  |6KMV-190303-8500-11 DECAL 1, LH PANEL 1
04  |6KMV-190304-8500-11 DECAL 2, LH PANEL 1
05  |6KMV-190305-8500-11 DECAL 3, LH PANEL 1
06  |6KMV-190306-8500-11 DECAL 4, LH PANEL 1
07  |6KMV-190307-8500-11 DECAL 5, LH PANEL 1
08  |6KMV-190308-8500-11 DECAL 6, LH PANEL 1
09  |6KMV-190309-8500-11 DECAL 7, LH PANEL 1
10  [6KMV-190311-8500-11 DECAL 8, LH PANEL 1
11 [6KMV-190312-8500-11 DECAL 9, LH PANEL 1
12 [6KMV-190313-8500-11 DECAL 10, LH PANEL 1
13 [6KMV-190314-8500-11 DECAL 11, LH PANEL 1
14  [6KMV-190315-8500-11 DECAL 12, LH PANEL 1
15  [6KMV-190316-8500-11 DECAL 1, RH PANEL 1
16  [6KMV-190317-8500-11 DECAL 2, RH PANEL 1
17  [6KMV-190318-8500-11 DECAL 3, RH PANEL 1
18 [6KMV-190319-8500-11 DECAL 4, RH PANEL 1
19  [6KMV-190321-8500-11 DECAL 5, RH PANEL 1
20  |6KMV-190322-8500-11 DECAL 6, RH PANEL 1
21  |6KMV-190323-8500-11 DECAL 7, RH PANEL 1
23 |6KMV-190327-8500-11 DECAL, FRONT RIM 2
24 |6KMV-190328-8500-11 DECAL 1, RIM 2
25  |6KMV-190329-8500-11 DECAL, REAR RIM 2
26  |6KMV-190331-8500-11 DECAL 2, RIM 2
27  |6KMV-190332-8500-10 ABS DECAL 2
28  |6KMV-190333-8500-11 DECAL, LOWER PANEL 2
29  |6KMV-190334-8500-11 DECAL, REAR PANEL 1
2

30

6KMV-190337-8500-10

SLOGAN DECAL




F19-2-D

AP G

DECAL(LAVA ORANGE)

il

. - e L e o B - e - o Sw . " R ou e WS R e R B ot
o1 SXMY 1903101 S500 13 S AL ST oW TE 1OD- 2 = I 1S O g . N Pein - e - *3 . -
-,—ii\
"= = " - = - FE 3 - = -t =1 - s o a2 _ S, 4 A O s A ot LB = 3. -
o= GEMY 190103 SSo0 I3 CT MO T O RS T2 S = I I WO ot N | g e e el - o= - i I Ve N
— =,
C =)
e = = - = - L - . -t s - s ax . Lot _ = 8. 4 WSS O AR et LB = . S
== GEMY 19031031 A0O0O I3 = S F= Baen =4 I I BOmaing S | SE N N Jvie - = - =3 e e e =
 ————— g
re =3 m = .= e L ! +2 3 P R E LY. A EE e e a4 A BEE e e AL .
Z3 GEMY 1903127 SS00 13 |Sysesass 7= 2 17 a=im1 = IM GO FE o . vk | D e A S &5 = L o
= GEMY 1903 I S5O0 IS e tesaRs 7= 0 TTRA=1S = I IO I L e e S e o &S = b e
25 GEMY 190129 SS500 13 |grsesmas TE N0 CSOe-1T2 AWM TESO T e, . v | 2D R A S - e = W
=o GEMY 1901 33 SS00 Ii> A PeSHas TE N TTR=1S < 2M OGSO IE e W e e o S5 ™ = . Y W
=23







Fe ms = R~ E % 4 sres EREET |2 NY | YT EEE v kRS
27 GEWY-1901 T3 -S500—-13 Eeomaxl 547w 2043 2 IM IS0 L St 4 BEESSE €] el P M
2= MY 1901 34-S500—- 123 HFoEexl S w03 b ] IM IS0 FrLLWH |20 NN mes P M

L me E R+ e i ERET | S2AY | SR EEEH | RS
2 | eMv-1901 35850013 EoRRBEN |1men 1 M 3650 LW | 2083y o= ot
L -
2 me E8 R+ | &% o ERAUT | S2AY V2 EEEH | vR2eEeS
0 |CMV-190 -8 W0-12 HFoERRBREN 12215 1 M 50 R 2oy o= L A
., =
L EsS E8 R+ as e ERNT | S2AN | YR EREH | RS
1N | MV -1900 3780012 DIl 23942 1 3w 15300 | SR | DAY b of e




e e == E = P s 4% & ol el e i W Lo Lo A Lo b - e
= = = PR L= B 3 = 1 OO oo - s S T Soe 1 5 = =l 15O 10N P, e e geln - - ey A, -
—_—
I R (=S E 5 ==l = EE N Az o o WL | WS e onL ey || % e RE O R el | W S RE 0 At B
aa GE MY 1S90 142 —8500— 13 A5 W B AT S5 5o e I d4s 37 | IM 1 B0mc ¥ 23 IRE E E Gk = e SNl HE =) e ab e
3T GEMY— 190 142 — 85003 — 13 A5 W R T WS e 22w ] Oy b | BM 1 BO0mc ¥ B3 e e Ve ik = v GIL HEE o) E o HE . S8
26
37 e
L [ R 5 e =t =y EE S A e st ML | o s ouL rer | G SR R oA B e | G S s e A B
= ¥ - G Y 190144 8500—1 3 o ] S ER WS JE L 53« 15 ) | M 3690 FE e NG ol =i ol My w7 | E- S A
[ — — |
e =5 = = e = =i - EE = en o WL | A fee el piy | oY B R o RE e NG R i A ey
3D GEEKMY —10014 5—8 S0 —13 FiaoomY $E T T FTT = 3N 18BO0mci3E UH | e Ve e b 2 ]~ L PR =1 e HE e b ERE
15 " - % W e~ = = +4 B0 R B | W R DN | W EE S R LS. BN R
40 GEKMV—-190146-8500—-13 KY BWS (& T9=25 2 3M 18Omci® | SEc e als | 207090 1= e HE O Wb EE
e s . S = = R~ == = 4 = B O B | BAEE DL [ WAFE AT B4 | WS IR R O At
41 SBEMV-190147 -8S500-123 FILRE WM JE | sOo=a2 2 M 1 SOmci W] | 5 e e ak | 2049 0 re = FE e M iR
S =S =8 R | = ¥ FHA_ B | WHEAE | W EEmEM| W EEaas
42 EKMV—-190148-8500—-13 | NGKWRS{E B80=43 - 3M 18S0mc3E8H | FE e al | 2D FE B = ¥ FEYe ahs




s HS S L5 R~ == 4 & REHZRE | NHEUAE SEEmEM | WEsmas
43 | 6KMV-190149-8500-13 | 360Ws54E | 107 =24 2 3M 18O0mci®E ¥ | =L al | 2D S A | FEC A E
s ]S = FF R=r ;|= = REAFB|INEAE | WETmEY | SWEEmas
44 | 6KM2-190151-8101—-12 | SEXEIRWTE 131=36 2 3M 18SOmciEE ¥4 |SEEOE M | 2D 5H B =S¥ FE el B
| 25 | exmv_ 19503152 ssoo— 33| t1r smuse 1 |1zz=e3a]| 1 |5Mm 1Somcem =i |3 seam | 2o sure | e | = e ks I ]
I S IGK-V*IQOIS3*850°“13I =1 s w1 l123‘25| a2 I3I‘ lso-ax"-jl*’c . s I2D“‘ﬂ&| b I E O s == I
47 |GEMV-190154-8500-13 o Y fE 149+40| 2 |3M 1 80mci® W |3 Aoah | 200 0 - * = ah il
FE = B = + Fr | o & F4 ¥l 43 D W AL ) WA EEGE AF ) WG EE T RE A | B S T Ad- P
48 |GEMV-19201665-8500-13 | E &M W{E (1 52=38 2 M 18 0mci® W | §E ¥ ah | 200580 e ¥ FE ¥ h R

—

e




Y e W R | &= HM¥ FEWM2AR | AT | YA mEM | s
49 |6KMV-190156-8500-13 |MORE FUNRLHE |86=16 2 3M 1BO0mciS WH | FEEOE al | 2D/ A =, ¥ FEO M E
% 3 ER D RF ®m= ¥ DR I R M | Ve W

50 |6KMV-190157-8500-13 | Ls2W{E 107*24 2 |3M 180mci® ¥ | FE Ve e il |20/ My =¥ FE Nl iR

FE = el = 23 R+ |®E & ¥ [ B |k A | WG R AR

51 ([GEMY-190159-HE500-13 |MOTO-TRONWLFE |107=24] 2 |3M 180mci®¥ W | R AW 2D 90 BF LR = B EE
Fr % B = #HE RF 8 = 4 ¥ EHEE | HEIE | YEAEEH | hEXEHER
B2 | 6EMV-190161-8500-13 31 E: BE=19 2 |3M 180mci® B | 37 AL | 2D AT HE FE M b 3R




F19-2-D e (K MEP%)  DECAL(LAVA ORANGE)
Item No. Parts Number Parts Name(EN) Qty Remark(s)
01 6KMV-190101-8500-13 COMMERCIAL NAME DECAL

2
02 6KMV-190102-8500-12 CFMOT O DECAL 2
03 6KMV-190103-8500-13 DECAL 1, LH PANEL 1
04 6KMV-190104-8500-13 DECAL 2, LH PANEL 1
05 6KMV-190105-8500-13 DECAL 3, LH PANEL 1
06 6KMV-190106-8500-13 DECAL 4, LH PANEL 1
07 6KMV-190107-8500-13 DECAL 5, LH PANEL 1
08 6KMV-190108-8500-13 DECAL 6, LH PANEL 1
09 6KMV-190109-8500-13 DECAL 7, LH PANEL 1
10 6KMV-190111-8500-13 DECAL 8, LH PANEL 1
11 6KMV-190112-8500-13 DECAL 9, LH PANEL 1
12 6KMV-190113-8500-13 DECAL 10, LH PANEL 1
13 6KMV-190114-8500-13 DECAL 11, LH PANEL 1
14 6KMV-190115-8500-13 DECAL 12, LH PANEL 1
15 6KMV-190116-8500-13 DECAL 1, RH PANEL 1
16 6KMV-190117-8500-13 DECAL 2, RH PANEL 1
17 6KMV-190118-8500-13 DECAL 3, RH PANEL 1
18 6KMV-190119-8500-13 DECAL 4, RH PANEL 1
19 6KMV-190121-8500-13 DECAL 5, RH PANEL 1
20 6KMV-190122-8500-13 DECAL 6, RH PANEL 1
21 6KMV-190123-8500-13 DECAL 7, RH PANEL 1
22 6KMV-190101-A000-11 MODEL DECAL 2
23 6KMV-190127-8500-13 DECAL 1, FRONT RIM 2
24 6KMV-190128-8500-13 DECAL 1, REAR RIM 2
25 6KMV-190129-8500-13 DECAL 2, FRONT RIM 2
26 6KMV-190131-8500-13 DECAL 2, REAR RIM 2
27 6KM#-190132-8100-10 ABS DECAL 2
28 6KMV-190133-8500-13 LH DECAL 1 1




29 6KMV-190134-8500-13 RH DECAL 1 1
30 6KMV-190135-8500-13 LH DECAL 2 1
31 6KMV-190136-8500-13 RH DECAL 2 1
32 6KMV-190137-8500-13 DID DECAL 1 1
33 6KMV-190138-8500-13 DID DECAL 2 1
34 6KMV-190139-8500-13 LH HEADLIGHT GUARD DECAL 1
35 6KMV-190141-8500-13 LH HEADLIGHT DECAL 1
36 6KMV-190142-8500-13 RH HEADLIGHT GUARD DECAL 1
37 6KMV-190143-8500-13 RH HEADLIGHT DECAL 1
38 6KMV-190144-8500-13 MIDDLE DECAL 1
39 6KMV-190145-8500-13 FCC DECAL 2
40 6KMV-190146-8500-13 KYB DECAL 2
41 6KMV-190147-8500-13 BASF DECAL 2
42 6KMV-190148-8500-13 NGK DECAL 2
43 6KMV-190149-8500-13 360 DECAL 2
44 6KM#-190151-8101-12 TOTAL DECAL 2
45 6KMV-190152-8500-13 SLOGAN DECAL 1 1
46 6KMV-190153-8500-13 SLOGAN DECAL 2 1
47 6KMV-190154-8500-13 BOSCH DECAL 2
48 6KMV-190155-8500-13 MAXXIS DECAL 2
49 6KMV-190156-8500-13 MORE FUN DECAL 2
50 6KMV-190157-8500-13 LS2 DECAL 2
51 6KMV-190159-8500-13 MOTO-TRON DECAL 2

2

52

6KMV-190161-8500-13

CONTINENTAL DECAL




F19-2-A-V3 ifE(ZE 6 2-ABS) DECAL(NEBULA BLACK- ABS)




F19-2-A-V3 ifE(ZE 6 2-ABS) DECAL(NEBULA BLACK- ABS)

Item No. Parts Number Parts Name(EN) Qty Remark(s)
1 6KMV-190101-8900-10 CFMOTO STICKER 2
2 6KMV-190332-8500-10 ABS DECAL 2
3 6KMV-190102-A100-10 MODEL DECAL 2
4 6KMV-190103-8900-11 COMMERCIAL NAME DECAL 2
5 6KMV-190104-8900-11 DECAL, RH TAIL GUARD 1
6 6KMV-190105-8900-11 DECAL, LH TAIL GUARD 1
7 6KMV-190106-8900-11 DECAL, REAR RIM 2
8 6KMV-190107-8900-11 DECAL, FRONT RIM 2
9 6KMV-190108-8901-11 DECAL, FRONT LH PANEL UPPER DECO PLATE 1
10 6KMV-190109-8901-11 DECAL, FRONT RH PANEL UPPER DECO PLATE 1
11 6KMV-190110-8901-11 DECAL, FUEL TANK RH FRONT PANEL 1
12 6KMV-190111-8901-11 DECAL, FUEL TANK LH FRONT PANEL 1
13 6KMV-190112-8901-11 DECAL, LH FRONT PANEL I 1
14 6KMV-190113-8901-11 DECAL, RH FRONT PANEL I 1
15  [6KMV-190114-8901-11 DECAL, RH FRONT PANEL II 1
16  [6KMV-190115-8901-11 DECAL, LH FRONT PANEL II 1
17 6KMV-190116-8900-11 DECAL, RIM 4




F19-2-1-V2  IifE(ti# k) DECAL(GHOST GREY)

S EFSIZE




F19-2-1-V2 WEfE(OkiHEK) DECAL(GHOST GREY)

Item No. Parts Number Parts Name(EN) Qty Remark(s)
1 6KMV-190101-8900-10 CFMOTO STICKER 2
2 6KMV-190332-8500-10 ABS DECAL 2
3 6KMV-190102-A100-10 MODEL DECAL 2
4 6KMV-190103-8900-10 COMMERCIAL NAME DECAL 2
5 6KMV-190104-8900-10 DECAL, RH TAIL GUARD 1
6 6KMV-190105-8900-10 DECAL, LH TAIL GUARD 1
7 6KMV-190106-8900-10 DECAL, RH RIM 2
8 6KMV-190107-8900-10 DECAL, LH RIM 2
9 6KMV-190108-8901-10 DECAL, FRONT LH PANEL UPPER DECO PLATE 1
10 6KMV-190109-8901-10 DECAL, FRONT RH PANEL UPPER DECO PLATE 1
11 6KMV-190110-8901-10 DECAL, FUEL TANK RH FRONT PANEL 1
12 6KMV-190111-8901-10 DECAL, FUEL TANK LH FRONT PANEL 1
13 6KMV-190112-8901-10 DECAL, LH FRONT PANEL I 1
14 6KMV-190113-8901-10 DECAL, RH FRONT PANEL I 1
15  [6KMV-190114-8901-10 DECAL, RH FRONT PANEL II 1
16  [6KMV-190115-8901-10 DECAL, LH FRONT PANEL II 1




F19-2-] MY (EMZEIE) DECAL(MIAMI BLUE)

L B | ElaL Bl ovone e [ Jae L THRtS (4488%) At | BEtE) b
0 ies = o
 DID G
[:'5 EEIILE* BEEEDE

f\\%‘ i i 08

IO SsBIN0S0 N 390
e IS 100sBDR BN 3690
11
i 07 15 12
30 20 . y/// 2 .
a1 -
32 2 == 14
33 16
M .
18
35
19
25
20 -
2 \\\\ 2 L
2
Tk N 200880




F19-2-] W& (EFIZETE)  DECAL(MIAMI BLUE)

Item No. Parts Number Parts Name(EN) Qty Remark(s)
1 |6KMV-190101-2001-14 DECAL, FUEL TANK PANEL 2  |PANDA
2 |6KMV-190102-2000-14 DECAL, HUMP PANEL 2
3 |6KMV-190103-2001-14 DECAL, FRONT FENDER 1
4 |6KMV-190104-2000-14 DECAL,REAR RIM 1
5  |6KMV-190105-2000-14 DECAL, FRONT LH PANEL I 1
6  |6KMV-190106-2000-14 DECAL, FRONT LH PANEL II 1
7 |6KMV-190107-2000-14 DECAL, FRONT RH PANEL I 1
8  |6KMV-190108-2000-14 DECAL, FRONT RH PANEL II 1
9  |6KMV-190109-2000-14 DECAL DID I 1
10 |6KMV-190110-2000-14 DECAL DID I 1
11 |6KMV-190111-2000-14 DECAL INSTA360 2
12 |6KMV-190112-2000-14 DECAL MOTO-TRON 2
13 |6KMV-190113-2000-14 DECAL LS2 2
14 |6KMV-190114-2000-14 DECAL MODEL 2
15  |6KMV-190115-2000-14 DECAL SLOGAN 2 |EXPERIENCE MORE TOGETHER
16  |6KMV-190116-2000-14 DECAL RACING 2
17 |6KMV-190117-2000-14 DECAL CFMOTO 4
18 |6KMV-190118-2000-14 DECAL FCC 2
19 |6KMV-190119-2000-14 DECAL CST 2
20  |6KMV-190120-2000-14 DECAL TOTAL 2
21 |6KMV-190121-2000-14 DECAL 2
22 |6KMV-190122-2000-14 DECAL, FRONT LH PANEL III 1
23 |6KMV-190123-2000-14 DECAL, FRONT LH PANEL 1V 1
24 |6KMV-190124-2000-14 DECAL, FRONT RH PANEL III 1
25  |6KMV-190125-2000-14 DECAL, FRONT RH PANEL 1V 1
26 |6KMV-190126-2000-14 DECAL, FRONT RH PANEL V 1
27 |6KMV-190127-2000-14 DECAL, TAIL GUARD 2
28 |6KMV-190128-2000-14 DECAL MORE FUN 2




29 6KMV-190129-2000-14 DECAL KYB 2
30 6KMV-190130-2000-14 DECAL NGK 2
31 6KMV-190131-2000-14 DECAL BASF 2
32 6KMV-190132-2000-14 DECAL BOSCH 2
33 6KMV-190133-2000-14 DECAL CONTINENTAL 2
34 6KMV-190326-8500-11 MODEL DECAL 2
35 6KMV-190134-2000-14 ABS DECAL 2




F20-v2 BEZETE TOOLS

BiF T R/TOOLS

Item Nq. Parts Number Parts Name(EN) Qty Remark(s)
02  [8010-000012 TIE BAND ASSY 1
03 6KM#-200400-8001 RH REAR VIEW MIRROR ASSY 1
04 6KM#-200300-8001 LH REAR VIEW MIRROR ASSY 1
05 6KM#-200003-8001 PLUG 4
06 30102-060025870 SCREW M6x25 4
07 6KM#-200001-8001 RUBBER MAT 2
08 6KM#-200002-8001 SPACER 4
1

09

A000-200310

WRENCH, SPARK PLUG




F36 JMABRZEAZRZ  FUEL VAPORIZATION SYSTEM

PR R Z4FUEL VAPORIZATION SYSTEM




Item Nag. Parts Number Parts Name(EN) Qty Remark(s)
01  [6NT1-360200 CANISTER 1
02  |30601-112010 CLAMP A12 2
03  [6NQO-360005 FUEL VAPOR HOSE 5 1
04  [8010-180018 JOINT, HEAT TRANSMIT PIPE 1
05  [30601-108010 CLAMP A8 1
06  [6KMO-360003 FUEL VAPERIZATION PIPE 3 1
07  [30601-109010 CLAMP A9 1
08  [6KMO0-360001 FUEL VAPERIZATION PIPE I 1
09  |30601-110010 CLAMP A10 >
10  |9GQ0-360100 TWO-WAY VALVE 1
11 |6KM0-360002 FUEL VAPERIZATION PIPE 2 1




F41 ZSEE88  AIR FILTER

¥4 K BUAIR FILTER ASSY |

7

Item Nq. Parts Number Parts Name(EN) Qty Remark(s)
01 30114-060025470 SCREW ASSY M6x25 4
02 0DMO0-110200 CLAMP ASSY 1
03 0DMO0-110100 AIR FILTER ELEMENT 1
04 ODNO-110000-00001 AIR FILTER ASSY 1
05 30601-110010 CLAMP A10 1
06 0DMO0-110010-10000 OIL STORAGE HOSE 1
07 30601-210530 CLAMP B10.5 1
08 0DMO0-110012 PLUG, OIL STORAGE HOSE 1
09 30601-116010 CLAMP A16 1
10 0DMO0-110009 BREATHER HOSE 1
11 30601-118010 CLAMP A20 1




RIGHT CRANKCASE

A HITET SR

EO1-1

Al EERIGHT CRANKCASE




Item Nag. Parts Number Parts Name(EN) Qty Remark(s)
01 0DMO0-012010-0B203 RH CRANKCASE ASSY 1
02 30499-01507 BEARING 1
03 30499-02506 BEARING 1
04 30499-03001 BEARING 1
05 0010-090005-0010 BOLT M6x16 2
06 30305-060112 WASHER 6 2
07 30499-02005 BEARING 1
08 30499-01701 BEARING 1
09 01A0-012010-00001 SCREW 4
10 0DMO0-012001 VENTILATED COVER PLATE 1
11 30105-050012890 SCREW M5x12 2
12 0A70-013004 PLUG 1
13 30800-01405 CIRCLIP FOR HOLE 14 1
14 0800-073004 SPRING SEAT, RELIEF VALVE 1
15 01A0-012007 SPRING, RELIEF VALVE 1
16 0DMO0-012003 CORE, RELIEF VALVE 1
17 0DMO0-012002 RESTRICTION PLUG 1
18 0020-011018-00001 BOLT M6x70 2
18 0020-011018-00001 BOLT 1




LEFT CRANKCASE

pasl: it iy Y21

EO01-2

Fe ke 75 BULEFT CRANKCASE ASSY




Item Nag. Parts Number Parts Name(EN) Qty Remark(s)
01  |0DMO0-011010-0BPO3 LH CRANKCASE 1
02  |0010-013010-0010 BOLT M6X50 4
03  [0020-011018-00001 BOLT M6x70 9
03  [0020-011018-00001 BOLT 9
04 |0DMO0-011030 OIL STRAINER 1
05 |01A0-012009 SCREEN SPRING 1
06  |01A0-012003 O-SEAL RING 35x3.5 1
07  |01A0-012002-0HBOO STRAINER COVER 1
08  [0700-065220 OIL SEAL 13x22x5.5 1
09  [30403-01300 NEEDLE BEARING HK1312 1
10  |0180-011500 DRAIN BOLT, MAGNETIC M12X1.5 1
11 |0010-021014 WASHER 12 1
12 |30800-04005 CIRCLIP FOR HOLE 1
13 |0DM0-011007 OIL SEAL 22x38x7 1
14  |01A0-012010-00001 SCREW 1
15  |0700-011103 PIPE BREATHER 1
16  |0010-090005-0010 BOLT M6x16 1
17  |0oDM0-011060 PLUG, SPEED SENSOR 1
18  |30410-00800 ROLLER 4
19  |0oDMO0-011050 BEARING 17x27x13 1
20 |0DMO0-011005 OIL RETURN PIPE,ENGINE 1
21 |30499-02201 BEARING 1
22 |30499-03501 BEARING 1
23 [30499-01507 BEARING 1
1

24

0DMO0-011006

O-SEAL RING 13x2




E01-3-A-V2 RIGHT SIDE COVER (SLIPPING CLUTCH-FCC) c® e

AfiE 7 SH/RIGHT SIDE COVER ASSY




Item Nag. Parts Number Parts Name(EN) Qty Remark(s)

01 0DMB-013005-1HAQO RH SIDE COVER 1 - g
02 30410-00800 ROLLER 2

03 30502-018000F O-RING 1

04 0DMO0-013002 WATER PIPE 1

05 30800-02205 CIRCLIP FOR HOLE 1

06 0DM0-013007 OIL SEAL,CRANKCASE 1

07 0A70-013004 PLUG 1

08 01A0-012010-00001 SCREW 2

09 0DM0-013001-00001 GASKET, RH SIDE COVER 1

10 30403-01200 BEARING 2

11 0010-080009 OIL SEAL 1

12 0700-013007 WASHER 1

13 0700-013006-10000 RETURN SPRING, CLUTCH LEVER 1 - g
14 0DMB-013300-00003 CLUTCH CONTROL SHAFT ASSY 1 - g
15 0110-013030 O-RING 1

16 0700-013008 PLUG, OIL FILLING 1

17 0010-060012-0010 BOLT M6x30 11

19 0010-023010-0010 BOLT M6x20 5

20 0DM0-013003-0HBO1 STRAINER COVER 1

21 30502-057000F O-RING 57x3 1

22 0DM0-013009 SPRING, FILTER ELEMENT 1

23 0DM0-013200 OIL FILTER ASSY, ENGINE 1

25 0700-013100-00001 VIEWER, OIL LEVEL 1

26 0700-012201 O-RING 1

27 0DMB-019000 DECO COVER 1

28 O0HUO0-013009 RETAINER 1




E01-3-C RIGHT SIDE COVER (SLIPPING CLUTCH-VAVE) CNSHS

A7 5 BURIGHT SIDE COVER ASSY




Item Nag. Parts Number Parts Name(EN) Qty Remark(s)

01 0DMV-013010-1601-0HBOO RH SIDE COVER ASSY 1 o o
02 30410-00800 ROLLER 2

03 30502-018000F O-RING 1

04 0DMO0-013002 WATER PIPE 1

05 30800-02205 CIRCLIP FOR HOLE 1

06 0DM0-013007 OIL SEAL,CRANKCASE 1

07 0A70-013004 PLUG 1

08 01A0-012010-00001 SCREW 2

09 0DM0-013001-00001 GASKET, RH SIDE COVER 1

10 30403-01200 BEARING 2

11 0010-080009 OIL SEAL 1

12 0700-013007 WASHER 1

13 0DM0-013012-40000 RETURN SPRING, CLUTCH CONTROL ROD 1 o o
14 0DM0-013300-40000 CLUTCH CONTROL SHAFT ASSY 1 o o
15 0110-013030 O-RING 1

16 0700-013008 PLUG, OIL FILLING 1

17 0010-060012-0010 BOLT M6x30 11

19 0010-023010-0010 BOLT M6x20 5

20 0DM0-013003-0HBO1 STRAINER COVER 1

21 30502-057000F O-RING 57x3 1

22 0DM0-013009 SPRING, FILTER ELEMENT 1

23 0DM0-013200 OIL FILTER ASSY, ENGINE 1

25 0700-013100-00001 VIEWER, OIL LEVEL 1

26 0700-012201 O-RING 1

27 0DMB-019000 DECO COVER 1

28 O0HUO0-013009 RETAINER 1




E01-4 AM=ESSAL  LEFT SIDE COVER

FilEELEFT SIDE COVER




Item Nag. Parts Number Parts Name(EN) Qty Remark(s)
01 0DMB-014002-0HBOO LH SIDE COVER (VELOCITY GREY) 1
02 0010-060012-0010 BOLT M6x30 9
03 01A0-012003 O-SEAL RING 35x3.5 1
04 01A0-012002-0HBOO STRAINER COVER 1
05 0DMO0-014100 REAR COVER ASSY, LH 1
06 0010-013009-0010 BOLT M6x40 2
07 0010-023010-0010 BOLT M6x20 1
08 0DMO0-014003 VIEWING HOLE, TIMING INSPECTION 1
09 01A0-013005 O-SEAL RING 13x2 1
10 0010-013010-0010 BOLT M6x50 1
11 30410-00800 ROLLER 2
12 0DMO0-014004 FIXING PAD, HARNESS 1
13 0010-080010-00001 BOLT M6x10 1
14 0DMO0-014001-00001 GASKET, LH SIDE COVER 1
15 30102-050012810 SCREW M5x12 1
1

16

0A80-014005

WIRE CLAMP




E02-1 SHEE=Z9S  CYLINDER HEAD COVER
Vo
Item Nq. Parts Number Parts Name(EN) Qty Remark(s)
01 0DMO0-021100 SEAL RING ASSY, CYLINDER HEAD COVER 1
02 0DMO0-021001-0HBOO CYLINDER HEAD COVER 1
03 0700-021200 SEAL RING, CYLINDER HEAD COVER BOLT 4
04 0700-021003-00001 BOLT, CYLINDER HEAD COVER 4
05 0ODMO0-178000 IGNITION COIL 1
06 0DMO0-021002 PRESS PLATE 1
07 0010-021019-0010 BOLT M6x12 1




E02-2 S iIE9S&EA, CYLINDER COVER

Sl R%CYLINDER HEAD




Item Nag. Parts Number Parts Name(EN) Qty Remark(s)
01 0DMO0-022200-1BP00 CYLINDER BODY ASSY 1
02 0DMO0-022400 THERMOSTAT ASSY 1
03 0DMO0-022005-0BP00 THERMOSTAT CAP 2
04 0010-023010-0010 BOLT M6x20 1
05 018B-022810 WATER TEMPERATURE SENSOR 1
06 0DMO0-022006 CONNECTING PIPE, THROTTLE BODY 1
07 0DMO0-022300 CLAMP, CONNECTING PIPE 4
08 0180-022003-00001 STUD 2
09 0010-080013-0010 BOLT M6x22 1
10 0DMO0-024500 TENSIONER ASSY 1
11 0DMO0-024011 SEALING GASKET, TENSIONER 1
12 0060-022001 O-SEAL RING 1
13 0JYA-023001-00001 HEX FLANGE BOLT M6X6 1
14 0700-021200 CYLINDER HEAD COVER BOLT SEAL RING 1
15 0DMO0-022008-00001 CYLINDER HEAD DAMPING BOLT 2
16  |0010-011016-00001 BOLT 1
17 |0700-170200 SPARK PLUG 4
18 0700-022013-00001 CYLINDER HEAD BOLT 4
19 0700-022016 WASHER 10.5x19x2.3 1

1

20

0DMO0-022100

GASKET KIT, CYLINDER HEAD




E02-3 SiIf1iE2E  CYLINDER & PISTON
SECRTEZICYLINDER&PISTON \
V-

Item Nq. Parts Number Parts Name(EN) Qty Remark(s)
01  |0DMO0-023001-10000 SEAL GASKET, CYLINDER 1

02  |0DMO0-023100-0BP11 CYLINDER ASSY 1 |Matte black spray
03  |30410-00800 ROLLER 2

04  |0110-040006-0050 CIRCLIP, PISTON PIN 2

05 |0DMO0-040008 PISTON PIN 1

06  |0DMO0-040007-00021 PISTON 1

06  |0DMO0-040007-00011 PISTON 1

07  |0DMO0-040100 PISTON RING ASSY 1




E02-4 ES{EsNo/Ek  CAMSHAFT

RSl EICAMSHAFT




Iltem Ngq. Parts Number Parts Name(EN) Qty Remark(s)
01 0010-021019-0010 BOLT M6x12 1
02 0DMO0-024002 STOPPER, CHAIN GUIDE 1
03 0DMO0-024008 CHAIN GUIDE 1
04 0DMO0-024009 CHAIN GUARD 1
05 0DMB-024002 TENSIONER PLATE 1
06 0DMB-024001 THREADED SHAFT PIN 1
07 0DMO0-024300 TIMING CHAIN 1
08 0DMO0-024005 CHAIN GUIDE BLOCK 1
09 0DMO0-024200-10000 CAMSHAFT, AIR EXHAUST 1
10 0700-022005-0090 TAPPET t=3.38 4
10 0700-022005-0100 TAPPET t=3.40 4
10 0700-022005-0110 TAPPET t=3.42 4
10 0700-022005-0120 TAPPET t=3.44 4
10 0700-022005-0130 TAPPET t=3.46 4
10 0700-022005-0140 TAPPET t=3.48 4
10 0700-022005-0150 TAPPET t=3.50 4
10 0700-022005-0160 TAPPET t=3.52 4
10 0700-022005-0170 TAPPET t=3.54 4
10 0700-022005-0180 TAPPET t=3.56 4
10 0700-022005-0190 TAPPET t=3.58 4
10 0700-022005-0200 TAPPET t=3.60 4
10 0700-022005-0210 TAPPET t=3.62 4
10 0700-022005-0220 TAPPET t=3.64 4
10 0700-022005-0230 TAPPET t=3.66 4
10 0700-022005-0240 TAPPET t=3.68 4
10 0700-022005-0250 TAPPET t=3.70 4
10 0700-022005-0260 TAPPET t=3.72 4
10 0700-022005-12800 TAPPET t=3.74 4
10 0700-022005-0280 TAPPET t=3.76 4

4

10

0700-022005-0290

TAPPET t=3.78




10 0700-022005-0300 TAPPET t=3.80 4
10 0700-022005-0310 TAPPET t=3.82 4
10 0700-022005-0320 TAPPET t=3.84 4
10 0700-022005-0330 TAPPET t=3.86 4
10 0700-022005-0340 TAPPET t=3.88 4
10 0700-022005-0350 TAPPET t=3.90 4
10 0700-022005-0360 TAPPET t=3.92 4
10 0700-022005-0370 TAPPET t=3.94 4
10 0700-022005-0380 TAPPET t=3.96 4
10 0700-022005-0390 TAPPET t=3.98 4
10 0700-022005-0400 TAPPET t=4.00 4
10 0700-022005-0410 TAPPET t=4.02 4
10 0700-022005-0420 TAPPET t=4.04 4
10 0700-022005-0430 TAPPET t=4.06 4
10 0700-022005-0440 TAPPET t=4.08 4
10 0700-022005-0450 TAPPET t=4.10 4
10 0700-022005-0460 TAPPET t=4.12 4
10 0700-022005-0470 TAPPET t=4.14 4
10 0700-022005-0480 TAPPET t=4.16 4
10 0700-022005-0490 TAPPET t=4.18 4
10 0700-022005-15100 TAPPET t=4.20 4
10 0700-022005-15200 TAPPET t=4.22 4
10 0700-022005-0520 TAPPET t=4.28 4
10 0700-022005-0530 TAPPET t=4.24 4
10 0700-022005-15500 TAPPET t=4.26 4
11 0700-022004 LOCK CLIP, VALVE 8
12 0700-022003 UPPER SEAT, VALVE SPRING 4
13 0700-022007-10000 SPRING, VALVE (HANG ZHOU SPRING) 4
14 0700-022006 LOWER SEAT, VALVE SPRING 4
15 0700-022400-1000 SEAL RING, VALVE STEM 4
16 0DMO0-022002-00001 AIR EXHAUST VALVE 2
17 0DMO0-022001-00001 AIR INTAKE VALVE 2

1

18

0DMO0-024100-10000

CAMSHAFT, AIR INTAKE




E0O3  FEEHUEAE  MAGNETO
BFEHUEIMAGNETO
7%
Item Nq. Parts Number Parts Name(EN) Qty Remark(s)
01 0DMO0-031000-10001 MAGNETO ROTOR ASSY 1
02 0060-030003-00001 INNER HEX BOLT (M6X30) 3
03 0DMV-032000-0001 MAGNETO STATOR ASSY 1
04 30102-050012810 SCREW 2
05 0DMO0-030001 CABLE FIX BRACKET, TRIGGER 1




E04 psmEMSAL  CRANKSHAFT&CONNECTING ROD

ROD |

Vi

Item Nq. Parts Number Parts Name(EN) Qty Remark(s)
01  |0700-040001-20000 BOLT M12x1.25x45 1
02  |0700-040002-00001 WASHER 12.5x33x5 1
03 |0DMO0-041000-00014 CRANKSHAFT ASSEMBLY (A GROUP) 1
04  [0010-040006 WOODRUFF KEY 1
05 |0DMO0-040009 WOODRUFF KEY 1
06 |0DMO0-040002 OUTPUT GEAR 1
07 |0DMO0-040003 CIRCLIP16 1
08  |0110-040001-00002 NUT 1




CLUTCH (SLIPPING CLUTCH -FCC)

EO05-A

B4 ERICLUTCH ASSY




Item Nag. Parts Number Parts Name(EN) Qty Remark(s)
01 0DMO0-050004 WASHER 20x37x2 1 FCC
02 0DMO0-050003 COLLAR 1 FCC
03 0DMB-051000 CLUTCH SUB ASSY. 1 FCC
04 30400-01207 ROLLER BEARING 1 FCC
05 0DMB-050001 TIE-ROD 1 FCC
06 0DMB-051208 BOLT M6x30 3 FCC
07 0DMB-051209 PRESS SPRING PLATE 1 FCC
08 0DMB-051202 PRESS SPRING 3 FCC
09 0DMB-051100 PRIMARY DRIVEN GEAR ASSY 1 FCC
10 0DMB-051220 FRICTION DISC 2 3 FCC
11 0DMB-051205 DRIVEN DISC 1 1 FCC
12 0DMB-051207 DRIVEN DISC 2 3 FCC
13 0DMB-051210 FRICTION DISC 1 2 FCC
14 0DMB-051204 BELLEVILLE SPRING 1 FCC
15 0DMB-051203 BELLEVILLE SEAT 1 FCC




E0O5-C  CLUTCH(SLIPPING CLUTCH - VAVE) eSS

B4 %R ICLUTCH ASSY




Item Nag. Parts Number Parts Name(EN) Qty Remark(s)
01 0DM0-050004 WASHER 20x37x2 1 VAVE
02 0DM0-050003 COLLAR 1 VAVE
03 0DM0-050000-40000 CLUTCH ASSY 1 VAVE
04 30400-00802 BEARING 1 VAVE
05 0DM0-050001-40000 ROD 1 VAVE
06 0DMO0-052008-40000 BOLT M6x30 3 VAVE
07 0DM0-052001-40000 LIFT-SLAB 1 VAVE
08 0DMO0-052002-40000 PRESS SPRING 3 VAVE
09 0DM0-051000 PRIMARY DRIVEN GEAR ASSY 1 VAVE
10 0DM0-052300-00001 FRICTION DISC ASSY 1 2 VAVE
11 0DMO0-052007 DRIVEN DISC 2 1 VAVE
12 0DMO0-052005 DRIVEN DISC 1 3 VAVE
13 ODNO0-052200 FRICTION DISC ASSY 4 VAVE
14 0DM0-052004-10000 BELLE SPRING 1 VAVE
15 0DM0-052003-10000 SPRING SEAT 1 VAVE
16 0DM0-052009-40000 DRIVEN DISC 3 1 VAVE




E06-1  #aRYToEAAK(1)  TRANSMISSION(1)

B R TRANSMISSION




Item Nag. Parts Number Parts Name(EN) Qty Remark(s)
01  |0A70-065001-00001 BOLT, GEARSHIFT CAM 1
01  |0A70-065001 BOLT, CAM M6 1
02  |0DMO0-065100-00001 SWING ARM, GEARSHIFT 1
03  |0700-064001 WASHER 6.3x16.3x1.2 1
04 |0DMO0-065001 SPRING, SWING ARM, GEARSHIFT 1
05  [30004-060016130 BOLT M6x16 1
06 |0DMO0-064002 CAM, GEARSHIFT DRUM 1
07  [30406-00303 NEEDLE BEARING 2
08  |0DMO0-064001-00001 SHIFT DRUM (with ODMV-066000-1302 or 0A8V-066000-1001) 1
09 |0A70-064003 SPRING 2
10  |0A70-064004 CONTACTOR, GEAR SWITCH 2
11 |0A70-060014 O-RING 26.2x2.4 1
12 |0A8V-066000-1001 GEAR POSITION SENSOR 1
13 |30116-050020410 SCREW ASSY M5x20 2
14  |0DMO0-063100-00001 GEARSHIFT ROD ASSY 1
15 |0DMO0-063001 RETURN SPRING, GEARSHIFT 1
16  |0DMO0-063002-00001 SHIFT POSITION SPRING PIN 1
17 |30801-01405 CIRCLIPS FOR SHAFT14 1
18  |0DMO0-063003 WASHER 14x20x1 1
19  |0oDMO0-060006 SHIFT FORK, RH 1
20  |0DMO0-060005 SHIFT FORK, MID 1
21  |0DMO0-060004 SHIFT FORK, LH 1
1

22

0DMO0-060003

FORK SHAFT




F06-2 IaRYTNEAAK(2)  TRANSMISSION(2)

Y- BRI TRANSMISSION




Item Nq. Parts Number Parts Name(EN) Qty Remark(s)
01  |0110-040001-00002 NUT 1
02  |0DMO0-040003 CIRCLIP16 2
03  |0DMO0-061001 DRIVE SHAFT 1
04 |0DMO0-061006 WASHER 20x27x1 2
05 |0DMO0-061007 BUSHING 20x23x17.2 1
06 |0DMO0-061004 DRIVE GEAR 26 1
07  |0DMO0-061008 SPLINE WASHER 20x26x1.6 2
08  |0DMO0-061012 CIRCLIPS FOR SHAFT 20 2
09 |0DMO0-061003 DRIVE GEAR 1
10  |0DMO0-061009 SPLINE SLEEVE 23 1
11 |0oDMO0-061005 DRIVE GEAR 27 1
12 |0DMO0-061002 DRIVE GEAR 17 1
13 |0DMO0-061011 WASHER 17x26x1 1
14  |0DMO0-062021 LOCK WASHER 17x28x1 1
15 |0DMO0-062002 DRIVEN GEAR 1
16  |0DMO0-062019 BUSHING 20x23x10.5 1
17  |oDM0-062018 WASHER 20 1
18  |0DMO0-062006 DRIVEN GEAR 1
19  |0DMO0-062017 CIRCLIPS FOR SHAFT 25 1
20 |0DMO0-062016 SPLINE WASHER 25x31x1 1
21  |0DMO0-062005 DRIBEN GEAR 1
22  |0DMO0-062015 SPLINE SLEEVE 25x10 1
23 |0DM0-062014 LOCK WASHER 25 1
24  |0DMO0-062013 SPLINE WASHER 25x42x1.6 1
25  |0DMO0-062004 DRIVEN GEAR 33 1
26  |0DMO0-062012 BUSHING 25x28x10 1
27  |0DMO0-062001 SECONDARYSHAFT 1
28  |0DMO0-062011 WASHER 25x32x1 1
1

29

0DMO0-062007

DRIVEN GEAR




Item Nag. Parts Number Parts Name(EN) Qty Remark(s)
30 0DMO0-062008 WASHER 22x29x1 2
31 0DMO0-062009 BUSHING 22x25x11 1
32 0DMO0-062003 DRIVEN GEAR 36 1
33 0DMO0-060001-00001 DRIVE SPROCKET 1
34 0DMO0-060002 GUARD, SPROKET 1
35 30004-060010850 BOLT M6x10 2
36 0DMO0-062000 COUNTERSHAFT ASSY 1
1

37

0DMO0-061000

MAIN SHAFT ASSY




E07 #liHBESAL  OIL PUMP
PR EEROIL PUMP
7
Item Nq. Parts Number Parts Name(EN) Qty Remark(s)
01 |[30802-00805 SPLIT WASHER 8 1
02  |0800-011005 WASHER 10 2
03 |[0DMO0-070003 GEAR, OIL PUMP 1
04  [30406-00300 ROLLER NEEDLE P3x21.8 1
05  [0010-090005-0010 BOLT M6x16 3
06 |0DMO0-070002 COVER, OIL PUMP 1
07  [30406-00401 ROLLER NEEDLE P4x7.8 2
08  |0DMO0-070001 SHAFT,OIL PUMP 1
09 |0DMO0-070100 ROTOR ASSY, OIL PUMP 1
10  |30406-00304 ROLLER NEEDLE 1




E0O8 /KZELBL WATER PUMP

KE KA/ WATER PUMP ASSY




Item Nag. Parts Number Parts Name(EN) Qty Remark(s)
01 0180-013208-0010 BOLT M6x45 3
02 0010-023010-0010 BOLT M6x20 2
03 0010-060009 WASHER 6 1
04 0DMO0-080100-0HBO1 WATER PUMP COVER ASSY (SILVER GREY) 1
05 30406-00401 ROLLER NEEDLE P4x7.8 2
06 0DMO0-080003 SEAL RING, WATER PUMP COVER 1
07 0DMO0-080002 IMPELLER, WATER PUMP 1
08 01A0-013005 O-SEAL RING 13x2 1
09 0JWA-081000 WATER SEAL ASSY 1
10 0010-080009 OIL SEAL 12x20x5 1
11 30400-01207 ROLLER BEARING 2
1

12

0DM0-080001-00001

SHAFT, WATER PUMP




E09 #&Ezi&E% STARTING SYSTEM

JCEIRLISTARTING SYSTEM




Item Nag. Parts Number Parts Name(EN) Qty Remark(s)
01 0DMO0-090007 SPACER RING 1
02 0DMO0-092000-00001 GEAR ASSY, STARTING MOTOR 1
03 0DMO0-090001 WASHER 27x44x1 1
04 30102-060016810 SCREW 6
05 0DMO0-091000 OVERRIDING CLUTCH 1
06 0800-011202 SHAFT, BREATHER 1
07 0DMO0-090004 BUSHING, MIDDLE GEAR 1
08 0DMO0-090002-00001 STARTING GEAR 1
09 0DMO0-090006 DUAL GEAR 1
10 0DMO0-090005 AXLE, DUAL GEAR 1
11 0DMO0-093000 STARTING MOTOR 1
12 0010-021017-0010 BOLT M6x25 2




E16 &M pX  BALANCER SHAFT
- i £ BALANCE ASSY
Item Nq. Parts Number Parts Name(EN) Qty Remark(s)
01 0DMO0-162000-00020 DRIVEN GEAR ASSY, BALANCER SHAFT (B GROUP) 1
02 0DMO0-160002 WASHER 20x5x1.5 1
03 0DMO0-160000-10020 BALANCER SHAFT ASSY (B GROUP) 1




E1l7 TSIMAFIEGHES THROTTLEXINIECTOR

U HARIBEASTHROTTLE &INJECTOR




Item Nag. Parts Number Parts Name(EN) Qty Remark(s)
01 ODM#-170030-1100 THROTTLE BODY ASSY 1
02 0DMO0-171000 FUEL INJECTOR 1
03 0DMO0-173002 CIRCLIP 1
04 0DMO0-173001 INJECTOR CAP 1
05 0700-012013-00002 BOLT 1
06 0DMO0-022300 CLAMP, CONNECTING PIPE 1
07 0DMO0-022006 CONNECTING PIPE, THROTTLE BODY 1
08 0A80-173100 THROTTLE POSITION SENSOR 1
09 0JY0-175000 T-MAP 1
10 0DMO0-173200-10000 STEPPER MOTOR 1
11 018B-022810 WATER TEMPERATURE SENSOR 1




